(EF BGRB8
KX018001TA

WWW.RCHELIBASE.COM

Nitro Pro

+REX 7000
INSTRUCTION MANUAL

INTRODUCTION
HIE

SAFETY NOTES
ZEHEEHR

EQUIPMENT REQUIRED FOR ASSEMBLY
BiEERE

SAFETY CHECK BEFORE FLYING
RITAIZE=HE

a~22

ASSEMBLY SECTION
fAZEEREA

23

EQUIPMENT INSTALLATION
SRRFEICEE

24

SERVO AND LINKAGE ROD SETTING ILLUSTRATION
AR BRI ERE

24

CANOPY ASSEMBLY
HIRERE

23

ELECTRIC EQUIPMENT ILLUSTRATION
S REERCERT

26

SERVO SETTING AND ADJUSTMENT
BiFsERENE -

26

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
PriRmmed R PIIE5AEE

27

PITCH AND THROTTLE SETTING
ERE SRR ESHRPIERE

28~23

GOVERNOR INSTRUCTION MANUAL
ER s L E R IRE

2 IN 1 VOLTAGE REGULATOR INSTRUCTION MANUAL
5 1[EREs e AN

FLIGHT ADJUSTMENT AND SETTING
RATEN PR E

36~A6

PART NAMES AND OPTIONAL PART LIST
SE TS EE 8

Thank you for buying ALIGN products. The T-REX 700Nitro PRO
is the latest technology in Rotary RC models. Please read this manual

carefully before assembling and flying the new T-REX 700Nitro PRO
helicopter. We recommend that you keep this manual for future reference
regarding tuning and maintenance.

BREETEATHERERAINER  BREE - EABPEHRE AL

&S aF

T2 MHENAERITRER  LEREEANTEBNBEDIRSIVET - £
WWIRIELR » BIHUFRARESE » BIE—EEDGETREE NEE - tUEE

MLEREEARRPST  LUEREHREZE -



e = & Tk e e I e T 2L LY

Thank you for buying ALIGN Products. The T-REX 700N Helicopter is designed as an easy to use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual, Be sure to retain the manual
for future reference, routine maintenance, and tuning. The T-REX 700N is a new product developed by ALIGN.

It provides flying stability for beginners, full aerobatic capability for advanced fliers, and unsurpassed reliability
for customer support.

BETRUSHES BT RASSSEOEA [-REX 700N B - AREEOMATEFRNE S RTETHRUR
FEELH%*E%mﬂy%%%ﬁ%$ﬁ%%~%%5%ﬁ LS . ToReN T00) EROC LT R
ER AR R R BB E TR BRI R TR E - T-REX 700N 8.2 (F 8 (132

THE MEANING OF SYMBOLS Z55{tHiNE

H WARMING Mishandiing due to failure to follow these instructions may result in damage or injury.
HRM7EE LRFRE MEAERIEEHUEELNREEE -

‘ ACAUTIGN Mishandling due to failure to follow these instructions may result in danger.

HAMEELRIERNE  MERBRTRSHGEE -

‘ FEHEIDDEH|‘ . Do not attempt under any circumstances.
R I ||| EEORLISERT  BOBHIBIE -

IMPORTANT NOTES EZ£18H

R/C helicopters, including the T-REX 700N are not toys. R/C helicopter utilize various high-tech products
and technologies to provide superior performance. Improper use of this product can resulf in serious injury or even

death. Please read this manual carefully before using and make sure to be conscious of your own personal safety
and the safety of others and your environment when operating all ALIGN products.

Manufacturer and seller assume no liability for the operation or the use of this product.

Intended for use only by adulis with experience flying remote control helicopters at a legal flying field. Afier the sale
of this product we cannot maintain any control over its operation or usage.

I—Ht}{ /00N SREAWIIELE » EEGEE ﬁ%raﬂﬁ@unﬁfﬂqf'ﬂﬁﬁ’ﬁ?ﬁﬁaﬁ%m ML EREERNE "’E$~%iux%f57ﬁ*é
ENEERSERENT  FHEIAIEBUFELAREE FPRLITEREEEE - ARIHIERERBHIEE » 205 5 AR H
@Eﬁxﬁﬁjﬁiﬁﬂﬁﬁ”i 1 & AV IE FE = ﬁﬂ%ﬁ@f”"ﬁﬁéﬁﬁz =S BEARE  AERRRHBER *E@i%ﬁ@ﬁﬁ 5 TR 00 BY, A
FEEERMNASEBEEREMSHEEERTERT » DRREZ2TE T RIFER EREEAXAIN FraEaRElE
A CREOT = T -

a

We recommend that you obtain the assistance of an experienced pilot before aitempting to fly our products for the
first time. Alocal expertis the best way io properly assemble, setup, and fly vour model for the first time. The
Helicopter requires a certain degree of skill to operate, andis a consumeritem. Any damage or dissatisfaction
as aresult of accidents or modifications are not covered by any warrantee and cannot be returned for repair or
replacement. Please contact our distribuiors for free technical consultation and parts at discounted rates when you
experience problems during operation or maintenance.

ElBaERReRIERITER BRI ZHE » WEFREHS
jﬁﬁ%ﬁﬁﬁg TRRRERTFAERNBNES » WBBERRIFHEE

=S E$%[%Q$ TIE% i’ﬁlﬁuﬁ%}%?ﬂmbﬂﬁnn?ﬁiﬁﬁ
B AnoEEo/0dINESRERENES - BEEH

P Purn T e =2 = e Vi, L S A e - . e T o o s T = = ___,_w

Jwb$1f—u*ﬂﬂﬁfwiﬁfﬂh““t?ﬁfkﬁa;aﬁ%&%ﬁiﬁéi&fﬁgﬁgaifJ%ﬁﬁjaﬁvL;;ﬁ*wiﬁsﬁfﬁ|y;a~ﬂﬂ 'ffwﬁ

2 el e e P 1T M Fig e T A L H [ R s i - | o 5, Mo | | AR L

Flyonly in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes due to a variety of reasons including, lack of
mainfenance, pilot error, and radic interference. Pilots are responsible for their actions and damage or injury
nccurring during the operation or as of a result of R/C aircraft models.

TIRARE EFRESERIESR  MITHEFUEHAS - A\REEANEIREEE - SFTAEREAR  LIRRE FRAR
“ﬂe;u PEAEBERTAEBESATEMANEN  FROEFUIERTEZE UETHEEHRBNSHIIEQEN 2EIE -




|Q™Eme|  LOCATE AN APPROPRIATE LOCATION &aMsui)R A 2t

R/C helicopters fly at high speed, thus posing a ceriain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near
buildings, high voltage cables, or trees 1o ensure the safety of yourselif, others and your
model. For the first practice, please choose a legal flying field and can use a training skid Sl St
to fly for reducing the damage. Do noi fly your model in inclement weather, such as rain, ?f#j:«i’
wind, snow or darkness. e BR="1
EF@MIIEAS —CHEE ﬁﬁ#ﬂ%¢*ﬁﬁﬁ~'ﬁﬁ"@wmﬁm ST BmBET 4
ETLh;gﬁﬁﬂudﬂ:t ERTHBLERT - VWEFEBEEGESEA  5E EY) - SERER - #R AT N e e Tl
Lk SRR —Eu*D.hkﬁaﬁl‘i’rmfxﬂjﬁﬂh?ﬁjﬁm TR E FF ﬁﬂ = AR REGEERERR o RHI SRR 5
=] il =L
i

.l

SR ESERRBRGERT » S8R A ENMS N BES RO R -
AT PR - FIEFERXRE TR LERFEREBENZE -

anlu' JTJH[

(QFME|  PREVENT MOISTURE S2 s Risin

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

EFEANE T EHET S Hiu%

EAEIE AL BB M RS BBEAE
QAF'_IAHHQEQ’ Jljllf?_ll{ : 1‘\ |

SRPNS Y B mel PR

Em
?:

@E

Q& | PROPER OPERATION 7)K% @RAES

Please use the replacement of paris on the manual to ensure the safety of instructors. This
prnr:!uct is for R/C model, so do not use for other purpose.
qguawuuz ~ ’Efﬂ"lﬂ”—'k%ﬁPﬂﬂéﬁ}: iz 'ﬁ'f@ﬂﬂ@ﬂi‘j;‘ia&@%J;E’”%’F UERSwNES
c R GEIEEMRSRNERT  HYEFRER > DNREREE - TN EREEHE -

AN OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT &/BE812

Before turning on your model and fransmitter, check to make sure no one else is operating
on the same frequency. Frequency interference can cause your model, or other models {o
crash. The guidance provided by an experienced pilot will be invaluable for the assembily,

tuning, trimming, and actual first flight. (Recommend you to practice with computer-based
flight simulator.)

EHRiTE *R?lﬁrETJ ERHESHERMMERNLGE FETMRIT - AAEEMEE AR E g #EE
w23 D ER A 1T Djﬁ%%ﬁﬁﬁ &%ﬁ%ﬁ@hmEm%@ﬁE% ERHE - EREH
REBEERTT -  BEEENATESEE - A9LHEERT

EEEEEREZRETIREZ AMRUETEE

K

W&E“ﬁ;“ SAFE OPERATION % £i8/{F

L

Operate this unit within your ability. Do not fly under tired condition and improper operation
may cause in danger.

REEHCEIARGZ-ENMHERRIFECERE  BRES - BEMEITAERE - &
NBEARSTEBRS -

ﬁ\ﬂ”lﬁ" ALWAYS BE AWARE OF THE ROTATING BLADES &gt SimchEr

During the cperation of the helicopter, the main rotor and tail rotor will be spinning at a

—
high rate of speed, The blades are capable of inflicting serious bodily injury and damage io i - H;,:j:.r‘f?..,}
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands, Z 7Y

and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take vour eyes off the model or leave it
unaftended while it is turned on. Immediately turn off the model and transmitter when you
have landed the mude[

EEFBTIEELEEIFE SR YIRS IT 0T DRSSl EiRER -

"'\-\_

e

.\_
|I'I'|"|.l'll"_|

AN KEEP AWAY FROM HEAT 325,

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to exireme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater., It is best to store the model indoors, in a |
climate-cuntrnlled, room temperature environment. S
EERAR S E L PA %%“7%“@%@mﬁTiW%’JMEéE BEMGE - D D T
BERNSRMER R IBIEET ol




Transmitter
WE CCEL CE S e R

(7-channel or more,helicopter s‘%s]tem}

Receiver(7-channel or more)
JEUTHE (oEpL

Standard Servo x 4pcs
EEGESE x 4

Head Lock Gyro x 1pc
HUETU IR « |

y

Specialized Servo x 1pc
EMCiERE A RS « 1

Pitch Gauge x 1pc
IRERIR x 1

Engine Starter/Starter Shaft x 1pc

11.1~14.8Y Li-Po 2500mAh Siarter Battery x 1pc

Fuel Pump x ipc

k- my
""ﬂf_j:, i

Enginé Fuel x 1pc
SIEEREH « 1

2 In 1 Voltage Regulator Combo
_&—E#IEComho

BrENas/ BRI i« ] 11.1-14.8¥ Li-Po 2500mshESEh Mt « 1 THEE % 1
J e, ¥
' =g 7
< =
B Lo e 1 W = '_:._,..
-|'-. ..;-.- L. p= L s ! L i
I':?;_q. L -.', .J.-'- e - 1

921 Engine X 1pc
9151 x 1

690~710 Blade x 1set
6U0-710ERESE « 15H

90 Muffler x 1pc
ISHILEE x 1

ADDITIONAL TOOLS REQUIRED FOR ASSEMBLY BETH

: ra
Scissors Cutter Knife Diagonal Cutting Pliers Meedle Nose Pliers
2. FF & %H ST
“-‘_"‘--.
& o
-« %H'.EII;%
Hexagon Screw Driver Phillips Screw Driver
Qil CA EERE S +F IR T
RN B I Amm/2.5mm/2mmi.5mm 4 3.0/ 3 1.8mm




 4.SAFETY CHECK BEFORE FLYING 75 SnzspETETE

CAREFULLY INSPECT BEFORE REAL FLIGHT BRI EERATRTIIISEE R

v Before flying, please check to make sure no one else is operating on the same frequency for the safety.

37 Before flight, please check if the batteries of transmitter and receiver are enough for the flight.

77 Before turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

37 When turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

i; Before operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

17 Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

¢ Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

i Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and

result out of control.

* SARCABTEDNEANERESETBMA » LERIBESHEMBANEZE -

*E?@ﬁhfﬁﬁﬁ%ﬁﬁéﬁ%%ﬁﬂ%ﬂﬁﬁ%ﬁﬁj% AE AT AE ST HI AR RE -

* FERRAESDHPIER S S UNRRES - BNEZEM > EXEEI0LE SESRERLE -

*EREUEETERFAMBBAER Eﬂ%ﬂ%ﬁ?ﬁﬁﬁ%ﬁé%}%ﬁ BHEENEER  BERERECHEENSE  SREMAEHMER -
AR FERIEFYREESAENRR KEEEEMNANEE  BENIEHEINBIE -

*;@%ﬁg%gﬁgﬁﬁﬁﬂ% BEMEESIBE - ROCQIESERE - RS ORBOENEERSE T HNAENER - AN ENERSZEEN
*MITATEG 2 Hit D R RAVIRMERE - EREEEEATENERNES  FUHGETIREETESEEE » SHl 2% I e 5 e EEa
aMI - BENER A TBOHSTNMERERGT >  FEENTTHHNEE - TRHER  ERESUHEHRTHREGSNESE -

*Tﬁ%ﬁfﬁﬁjﬁﬁﬁm@iﬁ%ﬁﬁﬂmﬁﬁﬁ = @ﬁﬂﬁﬂéﬁﬁﬁgﬁ‘ﬁ@ﬁf GHIAS S RE R BEVAIRIZRTE -
*EBENRBREEECEEFRRE  MITPHNEDHMIANRT - TEEHBEREBERMEMEZENEE -

Standard EquipmentiZ i i
— _ o *-.-'—?-i?.
. & b #‘é? ft ]
= b - '-'?hl‘ ...‘
7O00NC TO0NB TO00NB3 f00NB4 7F00NBS
S e | W g8
wl &
N RCE-G600 Governor
7f00NH 7TO00NG FTOONTH FO00ONT2 TO0ONT3 TO0ONZ ACE-Gol0ER S
i ™
When you see the marks as below, please use glue or grease
to ensure flying safety.
B8 T80 ERS LR TR DIgREAZOFE -
CA: Apply CA Glue to fix. Gnase Rt
R48: Apply Anaerobics Retainer to fix.
T43: Apply Thread Lock to fix. Grease Green Blue Self-furnished 143 Glue width: i
, OiL: Add Grease. mEw  #e BB SEPER  urgsmom
R%Egg %gﬁgﬁﬂ%%@ﬁ R48 metal tubular adhesive (eq. Bearings). T43 thread lock, apply
A3 (FREHE a small amount on screws or metal parts and wipe surplus off.
OIL : A D0EEE When disassembling, recommend to heat the metal joint about 15
- . gy Seconds.(NOTE: Keep plastic parts away from heat.)
::::: jl?ti?:r:;hlmg ball links, make sure the "A" character E‘fﬁg E%E%E{M% mﬂ%ﬁ%} %f%éﬁ;: plf%%%%v@ﬁﬁﬂ%ﬁg%%g
" . a .I' 14 EE = S
9 5 B E R BT IR =R - ASEEEE) - GEMIBMERSY - 8 | BRIFESEI R J




5.ASSEMBLY SECTION 23

lock when fixing a metal part.
T IR A S A ST A2 B

| TOONH1 A ] , Apply a little amount of T43 thread

4 “ } ¥ B
O [ Bearing 680022
Linkage ball A(M4x5) R
) SEEEA (M) { 4 Se2dmm) x 2
) Thrust bearing

LR

i = 5

] B 10.2% ¢ 18x5.5mm
)i =
PIRESS
Spindle bearing spacer i \ e,
REE S
o 1% e 18ximm
St Obverse of bearing Q ' " g
Bearing 6800ZZ faces inside. B
\ HEO0E 2B & 10% ¢ 19x5mim) x 2 P i i3 i [Vl L8R A =

RS

Bearing 6800ZZ
i Biidacppr SRR Metal rain rotor holder

........

/;-\ < K = (A
Q/ &_cnunnn |
1 FE |
Spindle bearing spacer L!ﬂk{igﬂ ball A(WM4x3)
IEER LT IETE A ¢ 10% ¢ 16ximm) x 2 FREA (M)
Apply grease on ighru st bearing. e | o ax24mm
Main Blade Fixing Screw LR e . e T
ETITHR ARG N i O
Tl : &cnunuu'
Socket collar screw —1 | Already assembled by Factory
s T (D s ( | ] — — Before flying, please check if :
; ac : b [l | I == _-:__________________ ¥
E ?q"g—gag'ﬁjﬁ e EE%;!;D % the screws are fixed with glue.
= A Thrust | 4 Metal main rotor holder e R - 5 TAIRCE
M5 Nut rust bearing |3 Rl e fd e ﬁiﬁfﬁﬂﬁﬁﬁat@$§%ﬁﬂ :
\_ MaliskaERiE x2 - el

700NH1A | B =

lock when fixing a metal part.
r /_\ = == Y
@ |

R ENT IR AR A2 R
Spindle bearing spacer

WENICHES 4 1004 162 Tmm) = 2

Metal main rotor housing
= 75 o B Y IS T

it i
Apply grease
2= CHEEn
Feathering shafi sleeve
; s

Collar sermm F¢;1D-Ex¢1?:4:2‘]mm

L B FRENE S MEx1 Bmm) & 2
e
, ] Feathering shaft @ :
el ;

pe f T B & 4 B BG83 2mm

{ — Damper rubber

| ) G AR EHE SR
j ' Pin 4 98% g 17xTmm
e T T EIEERRE
— o 2 B ESmm ) _
Feathering shaft sleeve Spindie bearing spacer
EES 0 10204 17x21mm) 1 2 i e [ 2451
- o T0K o T8 Tmm
|m
w Collar screw
HEHIFE TR
— IGx16mm
Damper rubber
HEERENE] 4 9.0 4 17xTmm) x 2 y.




|

700NH2 |

2

L

Bearing MR104ZZ
MR SRR ¢ 4% g T0xdrnim) 2 2

O |

Bearing 68322
AR TEHE o I THIMIM) W 4

Q@

Bearing MF105ZZ
REIORZ 743 o 5x g 1125 g 10x4mm’y x 2

©

Collar
SRS e 3xed4.8:1 5mm) = 2

Linkage ball C(M3x3.5)

ERBEC (M3x3.R)1{ 4 5xB.5mm) x 4

Socket button head screw
HEEEM A TAREEMI12mm) x 2

© ['m

M4 collar screw
M A E R M1 0mm) x 2

© |

Washer
E3|[ ¢ 3xgd.8x0.3mm) x 4

700NH3 |

-

©

Socket screw
IR 7 A R (M3xBmm ) » 4

Q@ (b

M4 Set screw
R EEE MAdmm) & 2

e

Linkage rod(B}
ERE(B) g 1 86x22mm K 2

(@Xixm
Ball link
HEAREE x 4

Sockel screw e
EEEM R R ..
i Ax B

M4 coilar screw

KR R AT AR A
M1 Qe

Bearing MR104ZZ ’_@

MR 04 0 & i

g 4% o 10xdmm Bearing MF1056Z2
AF 1002 £ g
b 9% 11.2% 4 10x4mm

Washer
HE
a3 ¢ 4 Bxd 3mm

Metal SF Mixing arm
EESFERIES

N4 Set screw
Bl Lt AR
Mdxd pm

Metal flybar control arm
e B TR S

lock when fixing a metal part.

, Apply a little amount of T43 thread
GHBERTETEEREET BRE

Metal fiybar seesaw holder

i W R EE

Collar
HERHIRmME
S 3% g 4.8x1.5mm

Bearing 683£Z
BHAZ LRl
e 3 G TEIMIM

Washer
TS|

/ ¢ 3x 4 4. 8x0.3mm

Socket button head screw

FEAMMM T EE
MI3AXTZ2mm

-

Linkage ball C{M3x3.5)

SROEC (MEx3. 5
& Sl Smirm

Flybar control rod
S S TR BRI ER AR
dom g 4.5 Tmm

Flybar rod
B

f dxS70mm

1&5

; Assemble linkage rod (B) before
assembling flybar control set.

HEPER AT EARERE A

Linkage rod(B)

Approx 45mm x 2
H2(B )7 45mm x 2

_Z2rmm

T ()

,1_




700NH4 |

Bearing 683ZZ
FRIFITH S 4 na Tx3Imm) x 4

O

Bearing FMR52ZZ

FIRR2 T IHITR o 2x 4 Sx2.3mm) » 4

Socket screw
EAGEM S DR Eh M 2a5mm) x 4

:’f@ﬁ e
“'x:'_'{;"l | RERERIR AR b L bl
Socket button head screw
FEE R TR (M3 2mm) x 2

Socket screw 1 [
A EE P R
hdxbimm

Washer e ol
BHEN ¢ Ixad Bad 3Imm) x4 L o

I-'fl.:'__"-:;"-l 1 e ______,--"-

[ | i
N [ | -
Collar
" EEEIWE( ¢35 ¢d B1.5mm) x 2
o

’ SacHet SRlaE Scew
700NH4A e

o ™

i g
el LJL
Linkage ball B(M3x4)

ElEg i awdnf e ax12mm x 2

© | -

Socket screw
EEE AR (MY cBmm) x 2

© [

Socket collar screw
o nE R A E R R axZdmm) » 1

Oy

M4 MNut '
PAEGEIIREE x 1

G ik S

' 700NH5A |

©  (O]m

Linkage ball B{M3x4)

[]

o

i

.'-i_ .

SEET M3 g D idmm] & ¥
A i i Ll B R H d L
= F | L ] .__,-'

Bearing FMR52ZZ  Socket screw

FMRS27 TR Rl == o
& 2% 5 3mim M2xEmm Washer
|Illll m E-I T o
ll,-" & S g o B Senrm
; |
|
il L™
Iﬁ E'E: F-a r' Lo 5= i )
\ FEV Rl SEE j o .
$3xapd Bxt.5mm R Y

15 Tl EIE (M3
T oxiZmm

Radius arm i

Eadiuziddy

_ / ;’5
= ;@ / Metal washout control arm

Pl IR E

| Bearing 68322
Washer FIRAE R

bl e oo TR
= '_I
it 3% a4 4.8x0 3mm

Socket buiion head screw ;
S bttt

Linkage ball B{M3x4)
IRIEE (Mdxdd
¢l Z2mm

- sy \ | j i
= = i ;
’ : - Linkage ball B(M3x4) ~._10

lock when fixing a metal part.
EhiEn IR FREEREE A HERE

, Apply a little amount of T43 thread

Socket screw
ELER TR
RdxBmm

Metal washout base

g ¥ o

4 Mut
IAEHRIR ®

hid

i

||

I' I'!'l\.
—

<

x’f
Main shaft -
+-2f

g Bx g 12x212.5mm

il

E CAUTION |
LI E E_ Al

Iﬂlready asscmbled by Fa::tnry.l
Before flying, please check if | |
the screws are fixed with glue.
FEEHHIE = aa » S— T T8IE8

IR ES O LI BLE

— "

- Linkage ball B(M3x4)
[ IR BAE M3
[ opSx12mm




| 700NZ2 |

lock when fixing a metal part.

, Apply a little amount of T43 thread
G L A R (R

Linkage rod(A)

EFEAY & 1,96k 14mm & 2

=

O

Linkage rod{(C)
Hﬁ_iffﬁfﬂ-jr;:- 1.86x56mm x 2

' 700NZ2A |
e e ™
(O]
D
[ TDONHZA ] Linkage rod(A)
— - Approx 33mm x 2

ER(ARTI3mm x 2

©

Socket screw

EHEEM T AR M3 0mm) x 1
i 9,

M3 Set screw
RIS
MI3=8imm

Flybar paddle
T

Socket screw
= BE TR

M3 10 mm
=

Head stopper
HiE B4 i Bl Bl 28

i
Linkage rod(C)
Approx 75.5mm x 2 ARmm 42 5mim ALinkage rod(B)
EE(C)HITE. Bmm x 2 pproXx 43mm x 2 | 2Z2mm
EE(B)43mm x 2
\ ]
700NH3 | ﬂ
- ¥ v |
© m =
M3 Set screw i)
MALHEIRMMIEmm) x 2 {} E']I L
s h 4 | @’l
(®)
Apprni_!gﬂ? mm Approx 207mm
i1 0 mm - < A1 207mm .

\

f
—

FI}.'l:b.ﬂr| paddie
FEE

I_'- }
Flybar paddle

Make sure hgt_i? sides are equal in length.
AR T EEIEmEREESE -




—

Bearing 670227
NIOZEIEE o 150 21 dmm) x 2

One-way

©

bearing
BEETRR R ¢ 150 23T T x 7

||

Socket screw
EE A TR E S8 mm) 1 6

©)

o

Socket button head screw
L TENF S AR MIBmm) x &

One-way bearing shaft
i o
& 1@ a1 50 \_\_\ 3

21 [T A N
o B e 2010 B

One-way bearing cover .
LR ERE |5 o
i 21 g 15 Ex2Emm

2 :

— R

< One-way bearing S
< il

¢ 1ox e d3nilmm

-

Bearing 67022Z — —
AP0 HR
f 18x ¢ wdrmm

One-way bearing mount
L i R, | R
o din oG onddl tmm

One-way bearing collar

[~ CAUTION|
A% s

Main drive gear
g Already assembled by Far:!ury.'

~1G4T Before tlying, please check if
the screws are fixed with glue.
JFEERE AT - | AR TR
IR REEE TR B - |
Autoroiation tail drive gear
I ' (BT i P
| Apply grease 501 /
[5 R .- . I|l S "\lll
P e ] = % e =, §

| Please note the ‘
' direction of bearing. |

.....

Socket screw

LA

M2 HxEmm

Before tightening the screw, please rotate
the bearing and check the conceniricity of
the bearing. Then apply some glue evenly
on the screw and tighten ii firmly, to avoid
the bearing stuck or heavy load at one side
and cause slip.

L 52 O R LD REE AT P N N TR i 0 2 R ERAR
TiT PR LRSS E RSN E T BN REE TR

e 1
= B - | |

' 7T00NB4A |

llf

i

(i

V4 Set screw

Bearing 695272

£a57 /80 |

Bearing

a B T3xdmmd x 2

6800ZZ

FENT RN g 10K @ P 9xhmm) k2

' 700NB4B |

—

£
©
Socket

oL

screw

B A AEEM3ZBmm) x 2

ey
©

M3 Nut

i

ML & 2

BT

M4 Sel screw
RN
fAd s e

M3 Nut

MEERER N

Bearing 69524

R 1 o T
L S S LII-':I‘I-

frﬁmh“'ﬂﬂ-’-"m\ ] N MA R
é,?-—l-- WA ed
e

= Clutch nut

Socket screw

_—-(f':-ﬂ' AR - Ee [ T ]
EIEp ot "% / ___-ﬂfmﬂkﬁ?& 2|
MAxBmim T _@_----- i BAxBmm
il
( | Bearing 6800ZZ
: IE\\“ | P AROCT Y
e e R R e o
Moy - ! ai
i ff"f Socket screw
Hex mounting bolt” AR T TR
SRR T g MBI
& 2.5x60.5mm %'[..\,]
(&
Clutch gear @
HiS R O -
2 TH g 154:40.0mm G M3 Nut
F3-. | MO R
; Cluich bearing block
| . EESERHIREE
T43 tm.m T
| e T _
; Option equipment:Magnet{Governor sensor)
T SR ¢ R LA
= _ A :
Cluich bell == 'l'\ L et fh - i ;
oae .\%uﬂ’ N
@aln ¢ 26x20.5mm \\ g o R ___:___._-_-;--f)
ras  {EOD) Bearing 69522
e S % L -1 B
1 & o 13xdmm
J..‘l-"-_._._'_-"-\_-,‘__
F___f:-ﬂ" ' T
- T AR SR
Clutch liner __ ! : ~— ]
EERALE | Y
At STE T
Already assembled by factory, \\ Y'"HJ;‘L*“‘*' S
: P
please note to check again. — e

—IERETAL ¢ AR R T OELT

°

Starter coupling
SR
— e B 10 TR mim
D)

_'JI_ o ,‘rqz

. - hﬁ‘m M4 Set screw

' Apply a little amount of T43 thread
, lock when fixing a metal part.
U R R BT = BT SR TR T L (s E

="

.

| T I
[y T B4 12482mm

Clutch/Start shaft




| 700NB1A | ' 700NB5A | . 700NB1 |

= - N ~
_"\1\\
C,/' qj[ﬂlm © (parsze (©) I

Socket button head collar screw Socket button head self tapping 59‘:.&_93 SLYEVE .
S TR R R M3xEmm) x 2 screw By SRy

&)
Socket button head screw @ m

FEEFAAREHMII2Zmm) x 1

Socket screw

@ D:m EISEPI T RS (M3 2mm) x 1

Socket screw O
CIEER S O R{MIxBmm) x 2

[jh Washer
T ¢ I B Ilmm x 1

Linkage ball C(M3x3.5) e A
| EFEECIM3x3.50( 9 5xB.5mm) x 2

© |

M3 Specialty washer
MIFFIRFE T ¢ In g Bx2mm) 1 2

©
N
Washer
HE p3xa4 50 3mmx 2 o : Socket screw
e S Main frames b i
= i Washer s omm
Fuj}
Frame mounting boit : b 3% Bx1mm \
WS aE L Canopy mounting bolt \
T E T 0 @ O

Canopy support
i 00 5 2 BT

3% 5Xa B . 5xT.3mm

| Socket button head screw
\ e

\II F-.-13}:12mm
Canopy spacer
5 B 1 ] 5. l
b4 Bx & 11%22mim ;j) @ Q}E
(Cmm- " / ; C Socket screw Tail cg_n'trni arm
“ ‘:@—-—_ I 4 ﬁﬁé"f{;ﬁ% Llnkage bai C({M3x3.5) "E'J%'*
/ - Vi ———_

!
: !
Socket screw / ."f

O TR
M3x14mm I
7 )

Socket button head self tapping screw

FEEEFT SIS
T2 E-;-:Ernrr'

c;JJ-@’

(e i
it sl o | 3y t
»/ M3 Spe ialfy washer
il Hqﬂﬁﬂwtﬂ
.[D o dx g Bx2 :

\ =l - G—:T-—J %ﬂﬂsher
i

Socket button head s-l:rewT __.-_"-Ml
2 PR RABA /

: Governor mount
| EiEZEEE

D

Socket button head self tapping screw
ZEEASEENER
TZExEmm -y

L]
Frame mounting block
EEER
14212, 5xBmm

Socket button head [

collar screw . I|' Servo mounting plate
FEEEA TRE R / BiEREES
M3xBmm

| — Fuel tank guard

h?ijf“”rff IS E

g ¢

3
)

Fuel line grommet
HEFRSRE
&5 2% Te g 1154, 8mm

lock when fmmgametanart =R (A
FRREE T Ao i

amges ;s
, Apply a little amount of T43 thread Engine mount (L)

10




' 700NB1 | | 700NB5A | 700NB4B

E i S e = : ———="4

O [wmm | © tm () [wm @ o

Socket screw =
i . - . |

EIER A7 FERA(M3x 1 4mm) x 1 Socket button head self tapping  socket button head collar screw Socket buiton head collar screw
screw FEIEF T S R AR 3xBmm) x 6 *FESEMN T EEIERE "*ﬂ*u"?hﬁwmxd

/Q\ fl—’ﬂmﬂm[ﬁ FEEM T BS R EH(T2.6x6mm) x 1 =
\_’/f'l | I G:\\II ‘
Socket button head collar screw @ [ "/ |

“"» -~ [ P 7T M 2mim) 3 1 Washer
. ‘ FO 3k BxTmm x 1
i /_ ™ M3 Set screw
- MLk EERER M3x15mm) x 2
(©) [ : y
Vs
[
Socket button head collar screw (BB
= EAR S AEEERMIEmm) x 12 I ey Ty
% . L B e o Main shaft block
- e e + B R
| i Ty
P T
|

Socket button head collar screw
FEER R ERER .
h3xBmm

Socket button head

self tapping screw
HEAT RE IR
T2 BxEmm

]

[

L Canupy mounting bolt
= EE1E

@‘mN‘/

Switch mount ¥ o :
B 277 5 feR A .':u" ﬁﬂ'un mouniing
I} { plate S

! [ BEZETE

Socket hut n head collar screw
FEEAENERER

? In'll Mw .'I
¢ | J,.'l | Fuel tank guard
| | R
f GRS RR
i MEx14mm /
/
e | HESTHEE
b"‘a:.-.-*”:a_l i Bx g 1Ix2dmm
i Canopy support L
| i S o
. m&x*pax*rﬁ 5xT.3mm

Socket button head collar screw | { a 1 ;
L EE AT S ERR _. ! Fuel line grommet | N
P38 ‘._7!* { BRI E i | | |
~. ] it “n'l:-h.-.--" i Eirﬁ?:m?xjﬂxd Brmm v 2 |III | | r'l
,_- e i Ll it qrme i
i s T I fr '
Front frame mount | ™ / 7/'~ Lot Renrdtame ||
B HIEEE i I."I el THRL gr;_j,cﬂﬁ,_ ¥
. { Engine mount (R) ~ -~~~ RS | |
- | B HEE (1) R
Resivermount Set screw | 39 3x16x8 5mm
BT A /
M3xiSmm
III
Canopy mounting bolt
BEEEESE Front frame brace
B Socket button head collar screw
S YA (=] ey et 11k gl
R xR

Hex mounting bolt Eﬁe %ifnj‘ I'I'I PRI i
;"-.5 ﬁ'ﬁ%ﬁ it \-\Jll'.l e -\|'
th £ 3K i 1 - =

| \{ |t | Fuel tank plug

| — H s

I|||II | Al k}s, l |-'E+5/

— ‘ -""'""fc_'_'_.“}é} @
- i ST T L
X e

11




' 700NB4A |
© | [

Socket screw
EeE ST E I M3 1 2mm) x 2

Socket head spring screw
[FERMT R R MAxBmm) x 2

©@ (i
Socket button head screw

+ EE AR AR MAxSmm) x 4

' 700NB4B |

-

i

II]
Socket button head collar screw
PSP 7 8 TEOR M8 mm) x 4

%
( ﬂj}} |
.

o

S

\

Socket button head collar
screw
FH BT R ESE

B3 8mm

- "'-f.-- |
s |II
'|
'|
|

|

|

I|

'|

|I|

)

screw

+ NIRRT
BA3xHmm

 700NB1A |
f@ i W

Socket screw
ELOE A U ML 16mm) & 4

fi::W
I“\ L ,f

M4 Washer
MAZ S adx ¢ T0xTmm) x4

e,

—

jod e

TUEA T I AR

ELOA R ER
hA3x 1 2rmm

Socket button head screw
S TS R e,
M4 Hmm

Option equipment:
91 Engine -~

915 B

Socket button head collar —

Socket head spring screw

- Clutch
——— = E
Mdxgmm ?ifﬁ 3 22x ¢ 4Bx16mm
. i Clutch
: 5 =T
Engine fan cover (R) : m 22% g 48x16mm
3|5 E () o | -
) ! Engine fan
I Mut{supplied with engine) %I.'-?a’fg.'é.ﬁ
% _ Fo i | _-clEENeE —— S
-3 — - ﬁ« Engine fan mount 5 _ y
P Pl S }(__‘,,-f; W5 = : - Socket screw
7 ]C—-I:Qi/ i . : = _  OEMRSEER
/ﬁﬁﬁ Lo Hex mounting bolt 'Engine fan moun = .@
[ |
] l:. x
7 Socket screw <"

~J T
: )

| l'.r e Washer(supplied _._ ,/ | "ul Il'i |lI H

| Jﬂ Tgs . cnginefan : with engine) T
:n Rt SIHHE i~ m SR e

g = IR [

T

M4 Washer
M S
dAX g 10x Tmim

Socket screw
B e
Az 1Bmm

hEx 12 mm
S| EE L RA R ==

|
Iy

2 ' Option equipment:
' 91 Engine
DO -GS

Engine fan cover (L)
SIBABER L)

After install the engine into the model, please loosen
the fixing screw and adjust t!ﬂe carburetor and the
engine are at an angle of 90 (Vertical).

SIEZANERSEEECRRM RSN A EEE

Apply a little amount of T43 thread
lock when fixing a metal part.
UR-Hh R B o B A R R A4 R

»

12



Main frame assembly point: | -—— Main shaft

First do not fully tighten the screws of main frames | EE

and put two bearings through the main shaft to |

check if the movements are smooth. The bottom - X} R 'T"fff‘? t:g% 1131@:; %r%@es equally.
bracket must be firmly touched the level table top ves NS -

(glass surface); please keep the smooth movements
on main shaft and level bottom bracket, then slowly
tighten the screws. This assembly can help for the
power and flight performance.

AR AT HEE A TS F R ER T

TEELERB  FTEERUENKEST GRIFFEH) -

REER SsEFTITHBEERERFTEHRBEERSR ~ Main frame
IR o FEARNEENENERTEEEEEEE - Glass surface + 58I

WM SRR R AEETA @SR

' Apply a littl tof T43 thread
7 0 0 N B 1 AJ , IDI::I:{ E.rie[n f;?nﬁt;u:m?ai part.

g ™ T
'r@' ]
Socket button head collar screw
+EEASAEIBERRMIxBmm) x 2
L A
i =,
-
Socket screw
EIEEFL W ERRM3 1 2mm ) x 4 _
oy
I £ |
T R |
'“a.___.r"J | I
M3 Washer
PAE Sl e dxodximm) x 4
M3 Set screw |
YELERERRMIndmm) 4
S N A
Landing skid
L.
BO0XE0. 26mm Pps:
= T ___. CF Bottom bracket
A i B S I
; N F.5mm
M3 Set screw ——— ¥ ;
HALE R : =
M Axdmm 15
M. / oy
| e = Socket biitton head
! e collar screw
i = M EE R Bl =S R
i ek M 3xBrrirm S,
i .. Socket screw. M3 Set screw |
s ~ HEATTRER e A F R e R N
: %1 2mm o M3xdmm ’ ' h
B ) e 1 = R“x
L T P oy _____“_!:— ; A
e i e M3 Washer P
S T T T /T oyamE .qg_-fg'j
3 \\\ - . !/ o 3k AxTmm
ey o,
\ "\,K % ;.-'
‘\'\-\.
“-\\:}A x__m .
ey “reg s Socket screw
Skid pipe e L i GEEMN R
i ia ‘ \\ e ; W31 2mm
& 3x310mm S S ;
"'\-\.._HH.- I
H'. -
QY
SRRy il T
{ _Lﬁ Skid pipe end cap

REEEFREE

13




| 700NZ4 | ' 700NB5A | 700NT3BA
(© (O ll®  (umw OT=

Linkage ball C(M2x5)
Socket button head self Ball link

ERERC (K2x5) (¢ Sx10mm) x 5
tapping screw HAREE x 2

@ (I R TS S G (T2 Gx1amm) x 4

N

Socket button head seli
tapping screw

LR AWM T2 6 dmm) x 12
© i
M2 Mut
HMELE x5
= ] ¥ 3K CF servo plate
IS RN Elevator servo mount
HIE S HE a3 E
el
Servo horn = ]
SIER R E e e ; _,i._—- I
e Prrans s il b
N i L=
S L g i 1 |
i | P
i i i
i i
| el
T
L

Socket button head self

L | tapping scrow

| I EEEMNTTEEN
I TZ.6atdmm

Linkage ball C{M2x5)
EREAC (MExm
| D_mm

B = Socket button head self tapping screw

_me e T
S = [ PR E= = L
T2.6x1dmm

\ \__M_.K.. | :
& e \, \
Ball link M \!
/

B’% _

? g
o g R
Linkage ball C(M2x5)

Carbon fiber tube \\

RERAR o BT MR
e, A2 g Ax243mm it 5% 10mm
L - PP LL21E ;
\-'"x e s

%\H iz Nt
\X\k\

Tail rudder control rod A
i R
¢ 1.96260mm

Eall link HAE S

okt

T,
-

/ Fuel tank sinker —

/) wsnm 4
©

™ Fuel tube

e HE

fe B d BxF0mm

\\ Fuel tank nipple

x“xm i

14



l 7 U 0 NZ4 l Recommend sanding the marked position as below illustration with a waterproof

=, abrasive paper(#800-1000) to avoid the wires of electric paris to be cut.
©) [ BEETEERETS - @HEFE00-1000KWEIIE TS FRRESHRIEEIT -
2

. Linkage ball C{(M2x35)

| EEoar dm2 xR {asx10mm) x 4 f
(©) (| arsssaosss |

Waterproof abrasive paper
/ e Hh T
Socket buiton head self f; %)
tapping screw / l
HHEASESEEHRT2.6x14mm) x 8 rﬁ____.___f '
@ ||'_: | I! ':.E r""rl:;‘] RE:-:—“-—
M2 Nut | =
HZEREE x4 | s
: - 1 (S O =
o N AN -
I:j\,l \‘\.\ I’.r'\\l
e By - ___Hhhbaj o

3K CF servo plate
SRR ESERR

Servo horn
GEBEER

Linkage ball C(M2x5) ._,r
EREEL M2) !
5 Eximm M2 Nut

n M2

/

{al ik 23

Socket button head self tapping screw
“EEIEEP R IR
T2 &x14mm

15



700NB1 |

f?“\

|
‘u

f.ﬂ

Bearing MRe85ZZ

TR S Ox3Imm) x4

(e

SDCkEt button head screw
ST E SRS IMIREmm) x 2

©

Socket button head screw
4 [ EEF N RS (M 3nEmm) x 2

© ||

Bearing FEB3Z2Z

Bl e dx s Txdmm) e 2

Ll

M4 Set screw
MAE AR R A dmm) x 1

|

trol shaft collar
SR e Ru g 75K mm) % 2

.|l._'-‘_

&

Con
342

Conirol shaft
i @l 17
e

Aileron lever
A BT RIE Y

Washer

TS

B 3w Brm

Il

| Linkage ball C(M3x3.5)
| FEREL (Maxd. Bl
: 4 BxB S

]

.l Bearing MR95ZZ
MiOL/ Al =
45 BR3mm

2 x5 520 3mm

" Socket button

head screw
LTSRN 7T f

| 700NB1A| 700NZ2 |

L

DI]]II]III

© (U=

Linkage ball C{\M3x3.5)

g o P bx8.5mm) = 8

Linkage red(E)

ERR R g 19697 2mm x 2

O 0

te e
EBE

Linkage rod(F)
A2 o] 98RBTmm x 4

Sockel screw
CIERP  ERER M3 Zmm) x 1

o |

Washer
Sl e 3w 5:5x0.3mm) x 2

Linkage rod{E)

Approx 92mm x 2
R (E)92mm x 2

5Srmim

QI

72mm

mqm é@

Elevator ball link
THiE 0 e 55
L

[ TODNZZA]
Od=]

Ball link
EEFE 12

s,

4 Tog 5xBBmm

,

Control shaft

~collar
EEEHA

fmaxg f Hx3Imm

J

Linkage rod(F)

Approx 108mm x 4
FEFR(FID108mm x 4

Elevator arm
I i 7

Elevator lever

\ T+ 12 i
|
ll"'.

iy head screw
SRR
MIzBmm

Aileron lever _
A TR a—.'r"

Control shaft

collar
iHEE EE
a9 g 7. 5x3Imm

ispmim

B7mm

sy

flate it

g

Elevator ball link
T- [ T A O

Socket screw
RREF
WSt mm

M4 Set screw
Wb
M4 xdmm

Bearlng FEB3ZZ
I FE
me-:-'-’xE-mrn

Socket button

Linkaae ball C(M3x2.5)
EEARC 1M 335
4 5x8.5mm

«-f'w

Socket button
head screw
L
BAAxfmim

\

Bearing MR9527

MROGL T 7B

ho B Bxdmm

16




Fan cover fixing Tip
ARBEETEER

IEEfDI‘E fixing the engine fan cover, please use a starter
to rotate the fan and move the fan cover. This is to make
sure no any interference, and then secure the fan cover
with a fixing screw.

HuDESIEHAEER 0 ANFRBAEEHEE 0 TREE
mE BHCRBEIEEETEIS8REE=EEEM -

FUEL TUBE CLIP B ILLUSTRATION @& 2t 53 /H &t

<05

FUEL TUBE CLIP ILLUSTRATION B3t ERTIE

| Engine stari: Uniock to refuel ; :
=1 *: : Engine Stop: Lock to stop refueling.
| ISR BN SR MBS °

g
Fuel tube —
HE

Fuel tube clip B
mE AR - -

17



= T
@) %5
Bearing 6952z & ~
G057 78 & v ,
& 5x g 13xdmm II". ; i
| |

Front drive gear assembly
EERC R R G

| -
Lnng umbrelfa gear
SRR N

24T

-

Bearing 670122
G701 I I3 B
G T2% ¢ 18xdmm

Tail boom mount(L)

== =1 i . { 1
E_I s .r"-l_-"' l"a':.l

BEl

5
Tail boom mount{R)
=S EE &
Bearing 69522
BOR 7T 38 & S g 13xdmm) x 2
e |
L .
|I 1
N || |
Bearing 670122 ‘
L GI01E788 F{ o 12x g 18xd4mm) x 2 f‘,
Hex mounting bolt
RS R
it £, 560 Smm
-;2:: —
" Assembling Umbrella Gear :
s‘rﬁﬁ'ﬁ Please note to push the gear
: " to the end at a fixed position,
i to make sure the gears mesh
“‘*»HH with each other smooth.
TEISH - SO BEEMD - L

i [l
O3 B TS T i -

II - "

700NT2A |

Socket button head screw
FEIFEMN URRAR M3IxEmm) x 6

e
@ | —
i j]]m (/ \>'
© (- \\:’y

Socket button head screw Bearing 670122
L EEEF T ERER M2 SxbGmm) x 1 BI017 78 ¢ 12% e 18xd4mmi 2 2

i e e e —

O

Bearing MR1262ZZ

BR1Z26A7BRE( o Gx g 12x4mm) x 2

Apply a little amount of T43 thread
, lock when fixing a metal part.

s SR ER A Ot T SRR T (R R

e, Socketi buitton head screw
FEMAS AT

Torgue tube drive tail unit
=il EEEiE

__,_,.,-'-'".- - 5"'.-:"’&"\._'

= Bearing 6701
" G017
H“«h g 12% 4 TBxdmm
T

-

Socket button head screw
S (E B 7 7 A
PG ;

Metal
2 3 ¥ 7L B R
G 12x22 . 5x37mm

S8

& R

e
_—

—

plate (L)

a1 5 2T waGmem

- - ﬂ“"“-u.,‘
Collar R“R Socket button head screw
FMEEERE i L LS RN =R S
#12.4x g 18210mm T M2 5x6mm
i lII E“ua ".II
T Tm. oL
] | “Leng umbrelia gea\-r\l‘ﬁ‘aE
~. | RS | |

e

Tail rotor sh
. EuiE

M ZxEmMm

|
il
bl
Control arm mounting bolt /If(!i
RS B E /i
4x14x20.8mm \

el

Metal plate {(R)
e o Al
G TERZ2.59%3Tmim

Aluminum bolt
ESEfERESE
6 GxaBx29mm

ft assembly /
/

/

e

T,

HH._\J-{
Bearing MR1262Z
MR 767 78k 4t
B g T2xdmm

18




| 700NT2B | 700NT2C |

700NT2D |

I — k=i 5
© | [ © (=

Socket screw Linkage ball C(M2x5)

B T T B3 Bmm) x 2 BB (M2x5) (4 6x10mm) x 1

I e
H Eruﬁ(%et collar 5-1:;3;”
O8O

LI R E M {MIn20mm) x 7
Thn.lst bearing

.\-"H.‘-'
© |
iEHE S o Sk 10xd mim) x 2

Washer
/,?fi;‘ \

HEW 0 I 4 B0 3Imm)x 2
N /

© [
Bearing MR10522

Bearing 68322
METOES JHRERT 4 5 g 10xdmml x 2

BAGJA0E (¢ Sk g TrImm) x 2

/F_ & Collar
x,__,,r FEFEH BN IEE ¢ 3x e 5.2x9.5mm) x 1
\_,/ | 3) d
Washer EQ,. h'
M2 Mut

Enimﬂx.pﬂxﬂﬁmm;x?

i}

m4 SEt SCrew
MALE BRI S xd mm) k1

| MR %1

’&ﬁunuu |
i 2
Aim tail rotor hub at the concave of tail rotor shéﬁ- and f_ix it,

please apply a litile glue on the set screw
FEhEE 12 IR ERmapM s - -« 5 LE R HS -

Assembling Umbrella Gear : Please note to push \
the gear to the end at a fixed position, to make i

sure the gears mesh with each other smooth.
EEEE  TESUNENET MBS ERSTME -

i

Slide shatt
EMEE ~

o
- '-F'—---FF :
Linkage ball
AL (Max3. 5
b SxB S
—— Washer

Tail rotor control arm
ERCEEH 25

"“-H'“H, \
M2 Nut -
12805 TS

g 3x e d Bxd 2mm

"%4"3:

T ERHIUEEE
3% g d Bxamm

GHal/8R
3 T:-: A0

Linkage ball C(M2x5) \* Washer

HE Sl
]-'I_Eal CH2wh ! ¥ :
o Sx10mm I". a3 g4 Bx0 Frmm
H-. Socket collar screw
Y BEENTEHERS
II"I,I M Ax20mm
\
CAUTION | \
¥ B \

i = R

Bearing MR128ZZ
M0 88

Eﬂarlng EBSE?_

{

Collar screw
EHEE LR (M 2% Bmm) % 4

| oo

EQCE})ket screw ﬁg’ il ML’J

TR R R (M2x8mm) x 2

2

Apply a little amount of T43 thread

lock when fixing a metfal part.
GEn J!-I oo bl I°F Eftﬁl A3 REERER

4

)
.ﬁﬁﬂfﬁi

Socket screw
—— EE38 M7

o A= Emm
@ Washer
Coliar A i
EEETHATEA (g P00 3xdmm) x 2 i L 4 3% g Bl .Gmm
) e Out ]
Collar B = Thrust bearing

EEITEIER ¢ 2o 3x3mm) x 2

=

© (U=
Linkage ball C(M3x3.5)
BESEC (M3x E.E‘imﬁxﬁﬂmm}x 1

i )/
Bearing MR12822
4] .-*-:""?H'Hl i Ex i 123{3 Bmm) x 2

Slide shaft

Collar screw
SEE=0R S

. i e e | =, b2 Bmim
Cﬁ]!arA
BRI
2 dxdame
Collar B a2 Gl
EE R o =R

e o i T —— &

8 .g:.r_'l_._'g_}:S.E-mm

Sockei screw
EIEAF AR
mZwBmim

iﬁ“n]f%@

Bearing holder
e

C{M3x3.5)

CA glue and tlgllt_en it firmly, but not over tughtened. or they will strip.
IR, B EAEBTES RO B TIEE
T%ﬁkf%g

PP =T

-When tightening a linkage ball to a plastic part, please note to use a little .

=R ERRT] - MiEREEE

R L — — —

4
s

/

After complete the tail rotor assembly, please check if it rotates smoothly. ’

(If not, please properly adjust the part gap.)
F‘E@n%ﬁﬁﬂ‘% CHEREIEREETHESEIRWESIESEE

BRETHEE

%___?—4 i
T @ B 10x4mm

ﬁ.UTiﬂN ”

':-5__ -/,_h ==

Jﬂ e
‘: S—

Thru:l !uearlrl.-n it ?"" Tall mabar holdes

% _
| - Tail rotor holder
‘ PR 3 27

i :I T Bearing MR105ZZ

MRLIGZ 4T,
o o T0mdimim
M4 Set screw
AT R
. Piddzdmm
_ Tail rotor hub
FERE T TR
4 T0x 353 Bmim

Control link
T IR

Y, Socket collar screw

LA A ESE
W 3e20mm

M3 Nut
M 3R ESITEE

-
~ 3K CF Tail blade

SEh iR

— . 1 : . =

19




[ Already assembled by factory,
please note to check again.

<7 Tail control guide
- S ol ot e

g
Bail link > Eﬂ “‘“]f
mism 7

-
-
-

=

L Tal1 rudder control rod E
Lo RHEALAIE R

Tail boom brace end
—.A-ﬂ.d-:.

=52k #—%—H B

ﬁﬁ% Sy |

/

Tail boom brace
EETEa

P

700NT1A |

© i

Socket screw
EEEFT B S (M3 14mm) x 4

© [

M3 Nut
MAIEREE w4

e

SHRE L  SEFRLLE T BEET -
= : - Socket screw \\

) M3IxZ2mm x ;_,.r"'r“h.‘”'“'-- |

nEET J 3K Tail boom

iy RS & 7 B
%..ﬁ_ - 7ESmm - w70 i,

I

700NT2A |

.

o When assembling into the tail boom, please s

apply some oil on the surface, to make it smooth
during the assembling and keep it vertical with

the iorque tube for smooth rotation.
mAEENE  AREEEED - LIEFREEEAETT I hE sos B
Torque tube | HEEHERES - EEISEHIRE - When assembling

R it & 38 47 the tail boom,
please aim at the

fixing hole ¢+ 5.
EANEEREERIL
HEEE ¢hlE T,

Socket collar m Vertical stabilizer mount /
R T o BEETL

i M3 Specialty washer

"~ WIS
T g dxe8xZmm

3K CF Horizonial stabilizer
B TR R

——= M3 Specialty washer
SRS
it dx g Bxdmm

E:C@

'1-\.
.

Stabilizer mount {Upper} ‘? Socket screw
FEFEE e CEHBENTTERS

x" MI3xZ2Bmm
/ _—Tail control guide
= 5 EFiREER
= -\.\_\_‘_\_\\\ i -
\%H v %\ 3K CF Vertical stabiiizer
——_______*— == o - .-__..r" ", Ba“ Iink ; e s
3y e s

Socket screw ,@;f@\ Stabilizer mount (Lower)
EEA AR N BSher oy ssEE e

-~

Socket screw
EEASAESEMIZEmm) x 2

[ |

M3 Specialty washer

@ [0 A AT

YAFSHTEN o 3 Bx2mm) x 2
. .

700NT2EA
© [ -

Socket screw
EREEM AR M 12mm) x 2

Socket coliar screw
TIEE S AR SR (M3x22mm) x 2

U_

M3 Specialty washer
MAESE T EN g 3 e Sx2mm) x 2

Q)

- M4 Washer
i& MAZE I ¢ 42 T0xTmm) x 2

©) i

hddbx 1 2mim adx o 10x1Tmm
Tip to fix the torque tube E8&3@mEE LT E
Please apply some CA glue fo fix MR148 bearing on the torgque tube, avoid CA glue adhering to the
dust cover or it may cause the bearing stuck. When assembling into the tail boom, please apply
some oil on the bearing holder and press the holder into the tail boom horizontally.
H’Jﬁimrﬁﬁﬂﬁ'MEEEHIEE“E@J}?EI_ EECASTIMBMITEEMOBEEFN - B A ESME - 28R a0 N &
g BEEDMHMFRBEEOREABER O ES -
Bearing MR1482Z
- MR 1467 7§l a5
Oil Meutral point 4Bk a1 Axdmm
J ;Eﬂg boom i of torque tube / :
= ({24 0 B o o T S orque tube
_785mm —> Ko AR o o ] Ema e
% e e | NN o
P 7 2 st ot aaea) b \ TR P
S : H
Tube front 26cm 26cm Tube end
ol . PER D 1385 >L AR DB Rl
4 il '“"\-L.
Torque tube bearing holder
= il
Spray Silicone oil inside the tail boom T”ﬁ;lﬂﬂaﬁﬁmm
BN B B

Ball link
EETE x 2

20




| 700NT1A |  700NZ2 | TO0NZ2A |

B i # Y

lf @ alw ° Tmlinkaga rod m— @i@

THPEET & 1.96x87mm x 1

Socket button head collar screw N 3 Ball link
| FEERA TR ERRR(M3xBmm) x 8 P EISEE x 2
b <

.

700NB1 |

f ™

© [ —

Socket screw
EIE " SR (M TBmm) x 2

O |

M4 Washer
A5 Sl (v 4x 2 10x1Tmm) x 2

Please assemble the G linkage rods inside

LN s the servo horns to avoid any interference

caused by the canopy.
Goll 47 55 42 175 122 B 55 P R0 8 15 ) 4'F O 7~ i e T =

Socket button head collar screw
FEEMNTTRHEESRR
M 3B

e

i ' Frame mounting belt =
~ 7z NLLL A

"M4 Washer =
Migt 5)
g dx g 10X Tmm

Socket button head collar screw

! R R E
/ MAxAmm

Socket screw
BB A B
Mdx1&mm

/ Throttle linkage rod

Approx 108mm x 1
THFSEIRED108mim x 1

75mm

=
I ' B7mm

f CAUTION |
i+t B
When tightening a screw to a plastic part, please tighten it firmly, but not

over tightened, or they will strip.
EREAEEBSEYEE - BEERISRENS - MiEEAENTESEIEST -

21




| 700NB3 |

© [ m
Socket collar screw
EEEF B EEE(MAx2Tmm) x 1

o

O)
L i

When tightening the main blade fixing screw, please tighten it firmly,
but not over tighten, or it may cause the damage of main blade holder

and result in danger.
HEITIENERSIEEERENO ERTHESGN IR EESE - fTENSEE ° |

Socket collar screw
EERP AR LR

| M4 Nut
L HadDksERle x 1

' 700NH1A

-

TO0ONH4A | _—p

' - _

O] O

U\
Sparé part:

e e
Main shaft spacer(1)

Main shaft spacer(0.8)
[Hon - EHEH 0.8

FHBEE ({128 ¢ 16xTmm) x 1
(o 12% ¢ 16x0.8mm) x 1

I

MSx3Zmm |
1 /
.i/ __ffﬂ__:::}f
=1 i
"’f ‘ = _'_,_4—'_'_'_'_'_‘-—_,_'—'_'-

I Ll -"I'i'
ot ‘-F ..

Option equipment:690~710 Blade
SR RAD-VI0XEEER

S At S
e

M5 MNut

)

Spare part:

Main shaft spacer(1.2) Main shaft spacer(0.5)
oo - TREN{].2 efD - EREH (0.0
\ (o 12x g 16x1 2mm} x 1 (& 12% & 16x0.5mm) x 1 7

Linkage rod(D)

Approx 67.2mm x 2
IR (DEET. 2mm x 2

| 700NZ2A |

oxEm
Ball link

EARET « 4
W, !

700NZ2 |

O [

Linkage rod(D)
HI(D) = 1 96xddmm x 2

Main drive gear set
=+ i

Hﬂilﬂgt Socket screw
e FTSEPST R R
Mdx27mm

Admm

Standard Equipment:

Main shaft spacer(1)
MR - TEPH

a12x 0 16xtmm

Spare part:Main shaft spacer(1.2)

Main shaft spacer(D.8)

Main shaft spacer(0.5)
ot ERRE S (1.2 4 12x ¢ 16x1.2mm
FEIES (0.5} o 12x o 16x0.8mm
FAERR (0.5 ¢ 125 ¢ 16x0.5mm




6.EQUIPMENT INSTALLATION SERAREE

—

Battery of receiver
g A

Hook and Loop Tape(fuzzy) —

S AT i L D

Hook and Loop Tape(hpoked) —
R 47 05 L)

-~

el

Receiver mount
TEUTEREE

Receiver
F 11

Gyro
e O 15

9"
" o0
E@ f“fl
C - /
.,//
5 ﬁf

90 Muffler
e GO 1 F 1D i 5

Option / Unnecessary
equipment:Regulator controller

5% B 18 (5F B )
iE 1% 88 1 5

Battery of receiver
B SEEE

Receiver mount
I REE




Tail rudder control rod A

Approx 283mm x 1
FEAEEREIEIES #283mm x|

2amm

= [« ¥
4
260mm

[

AN
g "'-\H]__r -

:E::]II_I__! I |_||_||j|éJ

e
L

Linkage rod(F)
Approx 108mm x 4
SR (F R 108mm x 4

Fomm

{

87mm

i

IR ;‘_t' -.I c
MW

il
I

D@I L ] b
A

(] & :__
I

8.CANOPY ASSEMBLY teazzi

Canopy protector
o

Canopy nut
MEREEE

Landing skid nut
Bl 22 40 ()

24




Servo(The other side)
{3 1E 58 (52—l

Gyro
EEHE

Baitery of receiver

PaRy

==
=)

=1
'%
W
Mo
fE
=
o
-
!
e
=
o
=)
-l
=
P
=
il
=
o
=
o}
i
O
o
=
O
il
d
=
(o)

RHSER

= _J1_ B

Tail rudder controlrod B

Approx 801mm x 1
ERREHERL 80Imm x 1

10

Option / Unnecessary
equipment:Regulator controller
SEnEFUER

EENRETE

TFEmm b_|

Antenna pipe

Pitch :E: .6',

i < TEEmm >
2% 4x500mim

HITEC - FUTABA 7CH receiver wiring JR 7CH receiver wiring Battery of receiver
HITEC.FUTABA TCHIEIRS BT EE R ICHERSEIRTEE | se-sav
Aileron Battery of receiver | Throftle - - ,_.—._Hu I
TH/8H 4.8-5.8Y @S? — Battery
S BB R 4.8-5.8Y ) | =
Elevator TE Aileron S En;

BT AN :E‘ | Pam— —— x5/ 5 I ] CH3

CH2 : T I : CH2 —— = CH4

B —] receiver CHS

Throttle 7 o ‘ e — GEIFBITES Elevator Tre T ) AUX 1

Sl e il FHIRAR, :E, AT = AUX 2

CH3 = CH3 7 channel
Rudder  rm=%:on Gyro Ruﬂtj}r " -‘l Gyro rgc@ei;e}:ﬁ_ﬁa
mafE oLkROsk BE e TS =30 |t e
CH4 CH4

{CHS5) (CHY)
X Gain channel wire Gain channel wire
A i BE AT BERAEARE
sE

Pitch '
6

7-Channel Receiver is adequate for the requirements of the T-REX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(CH6) and Gyro(CHS5) controls.

CEFEENEEC BB T-RESEIEE R aUSiB R » (R 55MPS - SR -« FHEERE -
BIHEEASNVEN ML SR E (mRE R ZEH STREIPCIRE (CHD) ERRED (CHE) -

e

7-Channel Receiver is adequate for the requiremenis of the T-REX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Aileron, and especially Pitch(AUX 1})and Gyro(AUX 2) controls.

CEE RN RAEE -RENEREREEERE 530 - Dk - FHEE -
EIE FEAEIEN - Mo LEERREERERIRRIEERS (AN 2) e (A 1) -

25



10.SERVO SETTING AND ADJUSTMENT ik

5% TSR

_

ALIGN

To set this option is to turn on the transmitier and connect to BEC power.

IIEER e 2R R 528 » B CRECEIREIOEITIRIE -

JR Transmitter/Servo
JREITESEH E G2 (R

Elevator:CH3
FiEf - CH3

Positions of CH2 - CHE are exchangeable, After
assembling as photo (Note:Set the transmitter
under CCPM 120 degrees mode), pull throttle
stick (pitch) upward. If one swashplate servo

(or two servos) moves downward, adjust reverse
switch (REV) on the transmitter to make it moves
upward. If three servo move downward, adjust the
travel value (+-) of SWASH CH®& on the transmitter
to make them move upward. When the actions of
Aileron and Elevator are opposite, adjust travel
values of SWASH CH2 and Ch3.

CHZ - Cho Bl BB « REEiSE (8. BRSERER
CCPM 120° P2 ) » #5PIEIE (Pitch) L - B+
TSGR 83 1B a8 T80T - EEEEEE%E‘EEEJEHI%

A (REVHERAIAESE{E | » 3B SR 3 BT TR0y « 2558
PGS SWASH CHE 1 TIZERNIEEIE - B REREERE L

By | i G b | aE e i B MUm BRGNS+ DRI WS (2 O
FUT. HITEC Transmi
FUT Ammﬁéﬁgﬂﬁsﬁﬁ%g%ﬁwn Positions of CH1 - CH6E are exchangeable, After
assembling as photo (Note:Set the transmitter
o e under CCPM 120 degrees mode), pull throttle
. @ J&!J*l-_.lh._ Yeri' stick (pitch) upward. if one swashplate servo
‘llﬁll‘".* (or two servos) moves downward, adjust reverse
switch (REV) on the transmitter to make it moves
upward. If three servo move downward, adjust the
travel value (+-) of SWASH CH& on the transmitier
to make them move upward. When the actions of
| L Aileron and Elevator are opposite, adjust travel
S M values of SWASH CH1 and Ch2,
il CHL - CHEEI BB - (REEHGis 18  BrRAR TN
CCPM 120° =S8Rl - fHMPTEE (Pitch) i i » &+
SEOESEE 1T 2EE T - SR ErSRIREE
Bl (REVHEioliRasE  » FHaEIRIREERE 80 » 5
Aileron:CH1 |: Pitch:CH& - itch:CHB|" Alleron:CH1 - i ! P :
BRI | e Wk | BMcn . |TERERE:

 11.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL

Recommend to choose Head Lock type for Gyro and turn off Revolution mixing(RVMX) mode on the transmitter, then set the
gain switch on the transmitter and the gyro to Head lock mode. The gain setting is about 70%, and after transmitter setting,
connect to BEC power to work on tail neuiral setting. Note: When turn on BEC power, please do not touch tail rudder stick
and the helicopter. Then wait for 3 seconds, make tail servo arm and tail servo at a right angle(90 degrees), tail pitch assembly
must be correctly fixed about in the middie of the travel of tail rotor shaft for standard neutral setting.

WEEMARIRRET ) 1B ReE oy e
N TG R oh Gt S e T T L™

PESRIBERE - BESFEREEICEE - HIE5] 88 L IR
Bz /0% T4 ¢ 3518852 E 5o

L

HWICREEEREQIRERLEE/

L%

e Ay 00" ERRZEHHAEREER

a

S . TR S BN (o i 0 i ) B R i 1 o Bl s
BRI DENE N AEER DT 80T -

| TAIL NEUTRAL SETTING EP11S55

After setting Head Lock mode, correct setting position of tail servo and tail
pitch assembly is as photo. If the tail pitch assembly is not at the neutral
position, please adjust the length of rudder control rod to trim.

B L EEIEREE PitchE A TEREE - 2K PitchZslEREsn
EREEERtEEs S RELR - =

Tail servo horn
=i ERE

Middle tail

pitch assembly.
EP itchiEsiaEd-
’ -l

=

|

Tail case set
FEeaEEHE

HEAD LOCK DIRECTION SETTING OF GYRO [RIEER T LGEE

To check the head lock direction of gyro is to move the tail
counterclockwise and the tail servo horn will be trimmed
clockwise. If it trims in the reverse direction, please switch
the gyro t0o"REVERSE".

PRERESOES  HIERATFEED  BERE R
chil TSR T TG S (e

Tail moving direction

EEESTID

Trim direction for

tail servo homn.
EEREEESS

26



12.PITCH AND THROTTLE SETTING ie=mmmnmsue g .

GENERAL FLIGHT —ER{TET

+m"{ T GENERAL FLIGHT
== = _ﬁﬁﬂﬁﬁﬁ
— (51! A
Throttie Pitch
BP9 FRED
S| PHETT | o
e 4 BO%
2 =T ﬁl! T h—" = o P 80%Haovering &
Stick position at high/Throttle100%/Pitch+10 3 B0 i
B eE/ Br9100%/Pitch+10
o AQ%
0% Low speed 5 4
1 O 0~-2
— 1D e
0 e S i
[ 1) T ; E
i - | [t il 4{]% _______ i 'l l
Stick position at Hovering/Throttle 60%/ Pitch+5 I | i ‘
ERR{E R HP960%/Pitchh | i ! '
o I I [ R
i 2 3 4 5
-—- ) H_EIE—E” Throttle Curve(Hovering Flight)
) - B TP
;.;. ‘ .
; Ay
Ofie |Sre opEe—e
Stick position at low/Throttle 0%/Pitch0~-2"
AR SHRPS0% /P iteho~-7
8D FLIGHT 3D RATIRT IDLE 1:SPORT FLIGHT
: Throtile Pitch
;HPY {5ED
+10~+12° 5 100% 10~ +12°
— — 4 5%
3 60% +5°
2 65%
1 T0% 5
;[ 1, o L /—1
Stick position at high/Throttle100%/Pitch+10~ +12° T 75% 5 |
EESEBFF100%/ Pitch+10~+12° 70% [T A i
Bk S |
B60% '“"""?"""“1' : i
) N L o
I I I I
1 2 3 4 5
Throtile Curve(Simple Aerobatic Flight)
e TR TR AR YR
IDLE 2:3D FLIGHT
Stick position at middle/Throttle 85%/Pitch 0 Throttle Pitch
ERdE ) BPY60%~65%/Pitch O izia iREE
5| 0= +12°
60%—65% Middle :
= S| hoy-boyh 0
100% Low 5 3
! 10035 10~-12
L P e _: - 100% o ———mmmmm =
Stick position at low/Throttle 100%/Pitch-10%~-12"
EAREEHPY100%/ Pitch-10~-12° T

|

1.Pitch range: Approx £13 degrees. i
2.Hint: Do not exceed +12 degrees pitch range. Doing so may cause motor !
overiocad and binding of certain head components, i

|

|

' CAUTION
[ AT

| E—

3.Hint: Do not tilt swashplate more than 2 degrees. Doing s0 may cause motor
overioad and binding of certain head components, |
|.4R95 (Pitch) /T2 +13° ‘ R 2
2. 3R ¢ IRIBERE/NIBR + 12 » BAIRIBEATE - OIEHEES| RN B ITRETR T - e e f bl
3. TEFRENAEREDNERY » BNIRIRTE - OIREEEIs IR, B ITRMEIEEE Y - R .

27



FeaturesIhgEsR a4

1.Compact design, easy use, simple setting with great speed control performance.
2.Speed resolution: 0, 1RPM

Throttie servo

—— P15I8s 22
3.Speed stability accuracy: within 1% (Steady State) L Seiisni ]7 RCE-GEOO & ” %
4.Not apply to 59251 - $S9256 and other 760 , s servos. B RER s E. Throttle == CH 1
| BRBLRFES  (TREROBT ARSERNEREE. . | =S
2 HURERED. | RPM = "d['l‘_:a‘;'"g light F ﬁﬁTﬂTUS — CH4
3 EERBEIEEIYLM (steady state) - sz el ‘T Lm_lc;m —

4 RERSI25T - SU256% 760 u SARRER - Eﬁ;ijﬁm . 2% ] AuX

itk TEE . Receiver
Specifications FE 5848/ 4 Tm?fn’ﬁé’%ﬁ‘:ﬁ%ﬂmg @ rﬁg:}?&ﬁl}g&?&:m}
1.0perating voltage:DC4.5V-6V | TIEERDC 4.5V 6V - = 4
2.Consumption current: <20mA@4.8V D T <20MARY . gy

3.Direct detection of engine rotation speed 5 .Eﬁiﬁiﬂllﬁlﬁﬁﬁ )
4.Speed control range: 10500~21000RPM 1 EE@E 10500-21000RPM -
5.Servo RWM output pulse width: 1~2ms, y EsEntian St 2 S P

not apply to $9251,59256,0ther 760 ;. s servos. : 'mﬁfwmﬁ’ﬁzﬁflﬂﬁm “ER 58201 582565760 U SRS ¢

6.0perating temperature range:-20°C~85°C ?'Ifﬁmg% _2? ths e
7.0perating moisture range:0%~95% : ‘I{Tﬁi&%@: D’fé—%?ﬁ
8.Case size(body):28.5x26.2x9mm 6. BEARS Y 28.5x26. 2x9mm -
9.Signal wire length: 160mm 9.-gyeR & 160mm -
10.Sensor wire length:250mm L0 B3R RRE AR 5= 250mm -
11.Weight:10g(including wires) l1.2=E:10q (SR -
12.Accessories: Magnet x 2pcs 12 Boi: B RRAE M #i 2ocs -

Screw (T2.6x8) x 2pcs FEEASBEKRZ2.6x6)x2pcs »
Governor mount x 1pc EiR SR E T EXIpe -
Instruction &G ERA
: ~ ® QM\Q \\ Jﬁiﬁ%‘%mﬁg
S pole faces up \ 0 ===_[ O T12.6%6mm
SHERA N pole faces up
“\9 NI | . & 'Q Q
: & _\'\@ \ % )
oY =
““**—qu% b Oy
0N el S N
== Eeﬁu:qﬁﬁﬂm‘ﬁ : &
P s s
Clutch bell ——— — Governor mount
it 1 BEEA FESEED
“#In order to balance the clutch bell when \
operation, please install two magnets. _ )
AR THEBWTETE - WRMBUEEME - | P9 Fig:2

1. See Fig. 1, first install two magnets on the mounting hole of the Clutch bell with CA glue or R48 glue, the north pole of one
magnet (mark N) faces up and the north pole of the other magnet faces down.

NOTE: Magnets must be firmly secured. If the magnet falls from the engine fan during the flight, the governor will automatically
cut out the speed control function.

2.5ee Fig. 2, install the sensor on the main frame, and check if any interference caused by the clutch bell.

3.Before connecting to the governor, first please check the rotation direction (clockwise/anti-clockwise) of throttle servo and travel
range are correct.

4.Choose an un-used switch for governor ON/OFF switch. Connect the yellow sign wire of the governor to the receiver's channel.
Then connect the governor to the power and make sure that turning on the switch is for Governor ON and off is for Governor OFE
(Green LED ight is governor ON mode, and Red LED light is governor OFF mode)

5.When connecting the governor to the power, LED light is on. When the magnet is lapped over the sensor, the LED light will be off.
(If the LED isn't off, please check the polarity of the magnet and check if the wire is well connected and check for the distance
between the sensor and the magnet.)

6.Adjustment of throttle travel: First place the throttle stick at the lowest position, and then turn on the transmitter. After that turn
on the receiver. When the LED light is on, press "Throttle Travel Setting" button on the governor for 3 seconds. While the LED
light flash, please place the throttle stick at the highest position. Then the LED light will be off and later be on again, it means
the setting is completed.
NOTE: Do not run the engine before completing the throttle limit setting, to avoid the throttle travel error or servo reversion.

7.When normal, the throttle curve is straight (0%/50%/100%). When Idle, the throttle curve cannot be lower than 50%. When the

governor fails, it will go back to the governor OFF mode. Therefore, even though you have installed the governor, the throttle
curve of transmitter must be set as regular setting.

8.Two conditions- Governor will be enabled:
(1)Turn on the governor switch, and LED light is green. (2)Throttle position >30% and more.
9. When the governor turns on, the rotation speed of the engine is controlled by the ATV (%) which is the channel chosen on the

4" step. The following chart is ATV setting and engine rotation speed for Futaba and JR transmitters. The rotation speed of main
blade is converted according to the engine ratio of original helicopter.

28




| W@ — o R EEE —BNEH EECRMEANT » —BENEAT » DICATRIBHEFBSBRmEEHEEL -
HERWHBECHFER  ERTPHEAERE  EERREIBETRINEE -

JUMB_BR2UETHERMNBCERARLE IHERCHERSRR/ELTHSNIER -

JBEEESEA - AEEEMARBSErBREBHEITERSIERE -

AE—EEZRLREOHNBERE  (FREREFCENDAMEEE - THTERBNECHAEREYBNB LY BHHEENEE  BESE
RRELEFERRBIHRE  LEERBEEEEN  REEERFEEERNRERRINHERB LOLEIRLRE - EERELEDALLE) -

bERBELBRE LIRS EHNEHBHBESGH  [FIBIEH -

(GLEDRIEH  BRETWEEMIES EE REEEESER + BASEHEEHMIESSEE )

6 HPITIROUNE « SeiBPIERREROUE - #HRITMERITE - BBEWEBER  SLI0ERBETRE LORTER =M%  ILELED
BHE EERBPIRERYRSEUSE  EFUIIEARERENRIE MR EIEE -
MOERFRATERSBBPITERENUZZDSIE - LB HMTEBENBLEGRERIZBE -

7 BPIEEREnorma FREMR (0%750%7100%) - 1d1HPIHRRER T ERLY - Bl ESRREEIRR  BEEBIVHMERDEKBIES
HIEIVERE  EREEERRAVHFTROIFTEERT -

8 ERGHBERIFE_E: (DEXHRBHMME - LEDRHRE - (2)@PIUE 30524 L -

0. 2EZEERIENR  SIZNSRHLESITEBIETRENTES A IVB DL (SO RETES - THREFutatalBIRERSEATVER EEN S
EHEMERE  FREDERERKEMEFT B FELRE -

FUTABA PCM 1024Z FUTABA T14MZ/T12FG/T12Z JR PCM10S/9X/9XIl
LR T-REX 700N T-REX 700N T-REX 7OON
10% 10500 1280 10500 1280 10500 1280
20% 10500 1280 10500 12380 10500 1280
30% 12000 1463 10800 1317 10500 1280
40% 13700 1670 12000 1463 11200 1366
90% 15400 1878 13300 1622 12400 1512
60% 17070 2082 14550 1774 13600 1658
70% 18760 2288 15800 1927 14850 1811
80% 20410 2489 17100 20895 16000 1951
90% 21000 2560 18340 2237 17200 2098
100% 21000 2560 19700 —2402 18450 2250
110% 21000 2560 20860 2544 19640 2395
120% 21000 2560 21000 2560 20760 2532
130% 21000 2560 21000 2560 21000 2560
140% 21000 2560 21000 2560 21000 2560
150% 21000 2560 21000 2560 21000 2560

of clutch bell to let the LED light on.

A ARREERSE SR EURETHARRASZES -

BEHECHHEREALE  BESERE -

NMOTE: If the LED light is off, please check if the magnet is lapped over the sensor. Please turn the magnet position

29




=
b 5
i

Features L8232 07

1.Due to the unique 2 in 1 design, the regulator's functions provide power to the receiver, servos, and the internal glow plug
ignition system that does not require you to remove the clip lead.

2.The linear regulator design results in no interference to the receiver. The required input power may only consist of a 2 cell
Li-<ion or a Li-Poly battery.

3.When the integrated power switch is moved to the on position, the voltage indicating LED's and ignition indicating LED's will
illuminate displaying thestatus of the battery voltage, and of the plug ignition function.

1 BRE_5—adst - 0F 3 BiE G0 B/ISEARN - DUEHEB IR REIRET RN - ERNRJENERNSENES » SERSREHIIRE -

;-g%?ﬂ%ﬁ}ﬂﬁﬁ’l%ﬁﬁt fE N\ EIRARCELLETL T-TonSiL 1-Po | vEEH » BB S S @RI A5 0RIC EEE T EENRIIEH » ShrEa)ieE -

D E 21

EE Sy ]~ = ERIE TR T B e TR ThAE 2 e = s o e | R R 5 =9
HirERHE - SREREREMEREIE - ORBHYER iR N EZMT VLS Connect Positive pott to glow plug

terminal,
| i i B L 2 ER ) SRR R 1E
F Voltage indicating light
HEBEIE
Red light s
Orange light {55
Green light 513
Green light iz
‘ Erleen light ;22

Specifications = KR &/l ¢

1.Input Voltage: DC 7.4V 2 cell Lithium or Li-Poly battery
2.0utput Voltage: DC 5.8V(BEC)/1.5V(Glow Plug)
3.Max. Continuous Current: 6A

4.Weight: 5§3.5g (including wires)

5.Regulator size: 80x30x13.3mm

[ - —_— = mm
Control board size: 35x24x10mm EE*;:” 3._3:‘; kT
| BWAEE:OC 7.4V 2CELLS2E . lgaition indicator
2 WHEE:0C 5.8 (BEC) / 1.5V (Glow Plug) vonnec: Negative port fo-the ik D
2. BAEHEEEER 6218 bitlir e of Mo snigne, 5
| EE:53.50 (SRE) — 5 01 .
o R EEEEE0x30%13. 3mm ; E.; Z =
FEdl#R35x24% 1 0mm 3 2 iy
2 IN 1 Voltage Regulator == r ,
G 2 IH IBECHFRE J Ignition button Power switch
7.4V 1900mAh Li-Po A R
i G ==F Battery for Regulator Receiver
Instruction % EMR B | FREESZHET AV 1900mah Li-Posgith | _l e ]

Receiver and Servo Voliage Regulating Functions:

1.The Auio-detecting voliage LED's will display a series of lights when turned on. If the entire five-light array is illuminated then
the battery is fully charged.When the voliage drops below 7.6V the three green lights will turn off. USE CAUTION: Once the
green lights are no longer illuminated the battery can only be safely used for a single flight. When only the single red LED is Iit,
DO NOT ATTEMPT TO OPERATE THE MODEL The battery voltage has been drained too low, and must be recharged before its
next use.

2.1t is important to note that not all servos are designed to operate on 6 volts, such as Futaba servo models 9241, 9251, 9253,
9254, 9255, 9256 and other digital servo are not capable of handling 6V. Please check with the manufacturing specifications
of the servo before attempting to operate. A separate 5.1V inline voltage Step-Down may be purchased and is recommended
for use between the gyro and the tail servo, and any servos that are not designed to handle 6V. Please note that some servos
are designed for running on 6V and may not require a voltage step-down.

ISR B R EIREL D

. FEEEEBNETRIE  SE/ATENENRLBETESR  RTESHENEERERET: EEOEEEEEST.0VE CEBBER » BO=
RREERITEIAYISNAENERIED  MUSERIEHETIMYEETE » TEXHFTHRIE |

2. gHoaNaiRaRv0: Futabad24] . 9251 .9253. 9254 . 0265 . 92565 » KA ERBTESRESNEE T8IF » FIRUERIAER M T8 RIFE 2 I I08s. 1y
[ EEFA R AR I IR R AR AR R A - Wi AR B8 E R B IE R EFTOVE A\ AR R E{EREEEss -

Glow Plug Ignition System Functions:

1.5tart by connecting the wires using the included diagram as a reference. Once completed connect the battery and move the
power switch to the on position. Depress the "START" button on the control board. The green and the orange lights will
illuminate. When this happens the glow plug is being ignited for a period of 15 seconds. After 15 seconds, the control board
will stop igniting the glow plug. If the engine has not yet been started, the process can be repeated by simply repressing the
"START" button. The Ignition system is designed to automatically shut off once the engine starts running. To ensure that the
system is operating properly, check to make sure that the orange and green lights have shut off once the engine starts running.
in the event that the lights are still illuminated once the engine is running, it may be necessary to remove the lead clip from the
engine.

2.1f the orange light is not illuminated after pressing "START" then this means that the glow plug is not being ignited. Please
check to see if the element of the glow plug has burned out, or if the lead clip is not properly connected to the glow plug.

3.If the Glow plug is short-circuited or the lead clip has contacted the outer case of the engine, the red (SHORT) light will be
illuminated approx. 1 second after pressing the "START" button. If the "SHORT" light illuminates the system will automatically
shut off the power to the output leads.

WEERNEEEN

| =R T s B AERE - SRS - ST TSR R START 82 » IS IETIENFEREERREEE » BTN EED FEENT
SZNEAN AR 157 - 1572 B IR » WREBRENE » BIFBE—20 START #8 : (It REREEIRIRT « FTLSIEEERNE - TERED - i
e 1D IER > Bl RS IR SRS -

2OETETSTART RS - BIETR - R NERERIEERN - FEESVEFNYFESTHEEL i EEmiEE it N EE2SWE - -

AIRNEZVTREDN2ERN (BRER) BESEANFGERN - SR T START R « 4168 SHIRT) iIBmEE =L - MIAMSIE R EEEEEEEY

s a N SO IRELE SR T B ST S N

P

NOTE: Please use double-sided foam tape or hook & loop tap to fix the regulator on the helicopter. Please do not tighten the
wires of regulator hard to avoid the wires loose or broken caused by the vibration during the operation of the helicopter.

LR EEARREEE RIS R R RS EE R EEE - EESENSRIEEDEREE  DEER R EEISEEES A ERRIR SR -

30



" AT T

Please practice simulation flight before real flying F{Tais5 S sc i EISISIGMRT

A safe and effective practice method is to use the transmitter flying on the

computer through simulator software sold on the market. Do a simulation flight

until you familiarize your fingers with the movements of the rudders, and keep
practicing until the fingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the

tail of helicopter point to yourself.

2. Practice to operate the throttle stick(as below illustration) and repeat practicing
"Throttle high/low", "Aileron left/right", "Rudder left/right", and "Elevator up/down".

3.The simulation flight practice is very important, please keep practicing until the
fingers move naturally when you hear operation orders being call out.

TEIEEERMSEENRESTE  BEEERT » A ETEERRTYIwE » —Es

B3 - BEEHREE AT, - LEEETMEN SSRGS  DUSIESrr Sl DIEmRT - 288

BSOENRE » WHERERE - BESE0 s S EaEER A6 «

1 HEFBNERIRATT (ERs5 I 2ERIEIGRE - TiSEFMIMELRESS -

2 B EREEESRENSESR (SEENRELTUTE) « R EEERPYE /- BIEA /5 -

FrIEERER]/ 8 5 5 OIREAT  BRRIEA T -

JERERTHRESIEERE - RERREEITHRER » FEEEMEEREIESEEEE -

Mode 1

Hlustration&x

e

i T

C k]

AL D~

.
—

1‘2 i;‘”'T'“?

_—

o leeo ¢ o ) e

e S ==

Aileron g2

Move left Move right
ITHS ot

Rotate left
bt 11

Rotate right
Gl

v“—w? 3 e Fly forward Fly backward
AR E i s
- — = % Fn.rward rotate hackwar&“l:;iate
ChE 1l
Elevator F[&/gii&
/ _|:| ™ f”i_ __“w:l!h"‘m
TERE TR ? & S
o0 0ERS | ERSD 0Ee
Gk %ﬁ =t L ~ g
\ — # e o o ;‘I
D t
Throttle Py @ ey

x x :

pag pay
Hf..f |:| ]H__EH ##H__,.r |;| jh.h“‘m Turn right E]
E:T“'Z:._H Uﬁ_‘T“}T WTWE_D_} Ilf??; Gl L
ey LL«B TR L gﬁ_w [ =
 — — — vm— ay
M - J TR — A Tu;_::—.lﬁ!;ﬂ ﬂj

' Rudder /g

31




Flight adjustment and notice R{THEERTE *When arriving at the flying field.
* SEERT S

CAUTION |
* &

(Z)Check if the screws are firmly tightened.

CCheck if the transmitter and receivers are fully charged. -
OB RER—IRH 2D HE? i
Qs EINSBEDESES - [8F]

e T (P L - P R < N R AN T SRR S D0 RS SR

&cgum‘rﬁ"
x B

If there are other radio control aircraft at the field, make sure to check their frequencies and tell them what frequency you are using.

Frequency interference can cause your model, or other models to crash and increase the risk of danger.
BEMRITIE S EMLERRE - SHIETRNI5EER - WS FSITIETEREEE - 8E AR E SR TR SR SR A A e @S -

Engine start preparation S|ZEEEEE=aEE
Separate the fuel tube and the joint and start to refuel. Please be careful to avoid the dust eniering the tube. When the fuel

tank is full, please stop refueling and reconnect the tube and the joint.
15 HE R E e B - ﬂﬁ&ﬁﬁﬁ%ﬁ*ﬁ'ﬁ#ﬂ < SRVEE MENIE N NEFM - EiEFECR - B AR EEE T EEES -

_ -
AE's
First check to make sure no one else is operating on the same Check if the throttle stick is set at the lowest position
frequency. Then place the throttle stick at lowest position and and check if engine throttle is at low speed.
turn on the transmitter. x ERHPEREERENMIE » WHEESIEMPIEEE -
EoniEsnHTS S EHEEZRNE R - SAMET]F NS HPSE =
| ATHEEESS - il
g
el il
— --‘fﬂ_f “fﬁ
.-ﬂ"'Jl___ “’::ﬂf
T ﬂ*‘f
————————
Method 1 Method 2
BI— I =

Power switch
B B

Power on-off PC board
a IR REEH

— Al —

2 IN 1Regulator
2 I 1BECHE IR ER

N "

7.4V 1900mAh Li-Po Receiver 1.5V Battery for glow plug
1.5y B ZE R

Battery for Requlator L

FEEESEF . 4 1200min L i-Podis
\

32




Engine start and stop S/822s8hf)EN

1.Connect the battery to the starter and check the rotation direction. insert the starter shaft into the starter completely.

2.Tightly hold the main rotor head, and insert the starter shaft into the starter coupling. Then turn the starter to start the
angine.

3.When the engine staris, stop the siarier and remove it from the starter coupling. Please keep holding the main rotor head
tightly.

4.FHold the main rotor head tightly, and turn oif the power of glow pliug or remove the power.

5.51ill hold the main rotor head tightly, turn throttle trim at the lowest positicn, and keeping engine in lowest regular running.

G. If you want to stop the engine, please set the throtile trim (beside the throiile stick) at the lowest position. I the engine
cannot stop, please put the Fuel Clip into lock position to stopping refusling.

| R EEynih B R e 2R TR ELIBHYTT - ISRIBET I A B ENES -

-E‘PI"EFW (T hestagl - FEREEiE S| %WEEJJ‘ lf,.{_lr‘g_bé's‘iﬁ%ﬁ ”‘if : R

. '%ﬁ@@s;£$@%¢Héjn.m%ﬂ%ﬁmcg%ﬁmﬁﬁwuimﬁﬁw

.Wﬁ%%iiﬁigﬁ=ﬁki%%;”L%%ﬂ%%" L

-ﬁﬁﬁﬁﬁih#ﬁﬁ’n%ﬁLﬁﬁ?ﬁﬂ% ﬁ%%ﬁhﬁﬁﬁﬁji%ﬁ@“ i B -

BN S ZBEE MK - RSB ER SIS ERE O - RS ENFEFL - ST HEREHTIEENS - REEREES -

L=

0 III

e 3 I o B S I"“m_‘l

T 11.1 ~14.8V Li-Po 2500mAh Starter Batlery
11-1-14.8Y Li-Po 2500mARBEE) &Rt

Main rotor adjustments - jFE LB 83 FE

B

| ChUTICI-I"-J
L E B

Trar:klng adjustrment is very dangerﬂuq 50 please keep away from the helicopier at a dlstance of at least 10m. |
hJIEh E:l-:fl_ ﬁm ! ﬁﬁaﬁxkfg&ﬁmﬁmﬂ_;ﬂhn f_mka]JFE"E

1.Before ad;uﬁting, apply a red piece of tape on one blade, or paint a red stripes with a marker or paint to identify on blade.
2.Raise the throttle stick slowly and stop just before the helicopter lifis-off ground. Look at the spinning
blades from the side of the helicopter,
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjusiment. If one blade
is higher or lower than the other blade, adjust the tracking immediaiely.
4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).
BERSE ARG LR E A EEAE LR E?%Lﬁﬁﬁﬁrﬁﬁﬁﬁﬁﬁﬁﬁ*
§ R %LE%I MRS TR OB R raNE - ) o
S RN ED 'maw asﬁ%ﬁg@ﬁﬁﬁﬁmﬁﬂ HJﬂﬁ%ﬂﬂ'ﬁ q,;béaLI;ac ChERWNSHEEET “#aE" BNEHE - BILVETTRIREEE N -
SEIR (N R—REb AR (AR N HEE) fF (O ARERELIE (UBRIEEEREE] -

e a2 —

& When rotating, the blade with higher path mieans the piich too big. Please lengthen pitch linkage rod (&) for regular trim or
shorten linkage rod (C) for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or
lengthen linkage rod (C) for slight pitch trim.

A EEFRENT ST IR e ?tEJnTEhI‘: (FITCHY @K - nnfm B (A2 1L » B2 ISR b lcE Yy « sEaE R ERE ':Uﬂf*J:E @
3. FEE ) PRI A -E TERRE (PITCH) 3@y » ZEFEIEESE J”WT » BVEEER S EIREERERTT - apa AR (D]
[ CAUTION

.i.-.-'—. “I _j

Incorrect tracking may cause vibrations. Please repeat adjusting the tracking
io make sure the rotor is correctly aligned. After tracking adjusiment, piease

check the pitch angle is apnmx 5" when hovering. ¥ _W
A EERV IR =B %?jjﬁl}wiﬂ e -NETE R 22Tl - F 7 3= 0 M EAE LI X V’I

'f_ -.I':llEg B aJEa'T:-I{'ﬁ'-i' ! 'I]EF |.|' . -L |'--|; r %J.b‘i 'f-l__-ll'#EEj_ &‘i{l Jih.}—‘l :'

23




FLIGHT ADJUSTMENT AND NOTICE #f7iAEE:TE

!&CAUTIOH ’

AN -8 :
Make sure that no one or obstructions in the vicinity. (©)During the operation of the helicopter, plese A
©For flying safety, please carefully check if every stand approximately 10m diagonally behind

movement and directions are correct when hovering. the helicopter.
c:LﬁﬂlﬂE;ﬁEA*ﬂﬂiﬁ&fﬂ @'ﬁ?ﬁﬂ% : Eﬁfﬁﬂ@ﬁﬁ?ﬁﬁlﬂﬂﬁ g
,.f,— = 4 BT = S IC B TR e
R SRS O AR R AR RS TER ‘ AW WARNING| Do not attempt until you have
o = | some experiences with the

operation of helicopter.

%ﬁﬁ@ﬁ@ﬂ?ﬂ? JRERERE
T o
STEP 1 THROTTLE CONTROL PRACTICE hF9ilisss

(@When the helicopter begins to lift-off the ground,
slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you
control the throtile smoothly.

OEEF I » SIERTBITGMMET -
E%ﬁﬁ%ﬁ‘*%@tﬁﬁtﬁﬂﬂﬁ SRR X iss IS R i)

STEP 2 AILERON AND ELEVATOR CONTROL PRACTICE 2 Z 7Bz

| o
Mode 1 Mode 2 _ _ g4 ‘* =
— 1.Raise the throttle stick slowly. T}'\\> &\
_iéf__ = 2.Move the helicopter in any direction back, forward, & /.;:“__ T
r,,g i |II A ; Ieft anfi right, slawfy mt?ve t!w aileron and ele:vatnr g
%h e AT ? ?—-:-/?[ '*'fv.'-ﬂ sticks in the opposite direction to fly back to its
i ! |‘Fll:,is <,,5]J S original position. )
' ) lmgrmseee . y éf
Y s ¥ 2 FEHEERIETL: %Eﬂlﬁlﬁf t!zﬁu’ ErﬂE = %I‘a&ﬁﬁﬁ
&—TW“ Ea| A HEER LA ES RO R R
* B

=)If the nose of the helicopter moves, please lower the throttle stick and land the helicopter. Then move your position diagonally behind
_ the helicopter 10m and continue practicing.

“[f the helicopter flies too far away from you, please land the helicopter and move your position behind 10m and continue practicing
OEEREREIREERE

nahn{E‘;iBPﬂIEEﬁ% TS EIE CH Tf%EJEﬁ%P’JIHﬁT 10BRAEEES -
hﬁﬂﬂaﬁﬁ%ﬁ%fﬁxlﬁ sRscu e B 0 EIEFRBE VLR EEEEE

STEP 3 RUDDER CONTROL PRACTICING HoprieiEiezs
1.Slowly raise the throttle stick.

2.Move the nose of the helicopter to right or left, and then slowly

move the rudder stick in the opposite direction to fly back to its
original position.

1 ASISHELHPIIEEE -

2. BEFEEBEREI LT - AREBEROBENOERITIEEFHERD
FBALE -

STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on
the ground and practice within the circle to increase your accuracy

E1REF stepl-3 NEANTE S » b CEEBEL LS EEBNERRNRER
17 BB R0 E RS -

v Narrow the circle. ‘ /
’Ej 'You can draw a smaller circle when you get more familiar with the actions. Mg e HEEE a\> P
OEIREINEEIRIEEF - T LAE S/ BB E - R
STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE i&ES#MSEfEEELE

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4
Then repeat the Step1 to 4 by standing right in front of the helicopter.
Al AT R A -

EEH”"-E.E“&-.,F';}]_ ﬁ%ﬂ{’ﬁ—%ﬂnﬁ‘ * uﬁrﬁﬂﬁﬁﬁ%tﬁJﬁixﬁ%ﬁ%ﬁgatwl 4o 2% uﬁrﬁﬁﬁﬁﬁfﬁéﬁﬁﬁnﬁﬁ

34



ADJUSTMENT OF EACH TRIM T80/ Fi4

Slowly raise the throttle stick and just as the helicopter lift-o#f the ground, you can use the trim to correct the action if the
helicopter leans in a different direction.

SIETEPIEE - BEESHERIBEINER - SESBEGAESG o BB IEEF -

1.Adjustment of rudder trim FFE 5O Modea 1 ‘ Mode 2
lust before the helicopter lift-off, the nose 5 . x
lean left/right... = =
When leans right, adjust the trim to left side. [ | i AL WJ|
When leans left, adjust the trim to right side. "l’*‘nm [ R ey 3;’“ ” R
TERBEBBRE - WS ETRIRS. gy B LU UEEY)
ORI | MBI ZE - G rgne i migh
B imiehs - MR agie - S 2 " P
2.Adjustment of elevator trim FEEFEEET ‘ Mode 1 \ | Wode 2\
lust before the helicopter lift-off, the nose i
lean forward/backward... = =
. . T ]
When leans forward, adjust the trim down. L E [T%
When leans backward, adjust the trim up. f_’L,"_*,H ! [-T;.';, 6| Lot s
E@EﬁEgﬁ_ﬁH% ;@E?ﬁﬁﬁ%ﬁ@ﬁ% ol 'rli *3*—_:3: Coln v Gl Forward : Backward
AR » WS TII%E - Down T Powd ™| g i
BB - MfE0CEE e T R o8
3.Adjustment of Aileron trim 353252555 Mode 2. — —
Just before the helicopter lift-off, the body
lean lefi/right... _é_
When leans right, a!:ljust the trim tD.iEft side. | L| | s Y= g
When leans left, adjust the trim to right side. fé_‘*"'“‘_s;'r| 7?’?, Left Right
TESBISERE  BEPE GRS, . ol U3 o o#
OAREER - HEDTHE - f b= =4
BARET - MO - ! Left Righ
TROUBLE SHOOTING DURING FLIGHT 4{@sEsdTohandess
|“a_ﬁ - - ] ] ) o T = o
= Situation Cause Way to deai
e 4R RE %5
Out of tracking Adjustment of pitch rod has not Adjust the length of linkage rod(A) -Regular trim
Blade Trackin AT been done, Adjust the length of linkage rod(C) -Slight trim
£ 55 T J PITCHEIER B RERTY SAEEE N EE -
= 28] S FHEE (D) BB - i0iiEe
5 . == _ | : =
Low rotation of the rotor ¥ Pitch of main hiade is high. # Lower the pitch about 4~ 5 during hovering(The
ENE e TR IR * EIERRIPITCHR = rotation should be about 1,600rpm during hovering).
% Throttle curve is too low during * JIHER 1LChiZEER 1Lch¥4~5 (S AE0S = 0E 2 55 21 1600RPH)
hovering. - * Heighten the throttle curve during hovering.
. ; * A HEETHIF e S * S F IE R PR
During Hovering
e . R : —
fij High rotation of the rotor + Pitch of main blade is low. # Adjust the pitch rod {A> (The rotation should be
TR EERS * EIEERBIPITCHIRIE about 1,600rpm during hovering).
# Throttle curve is too high during *AEENER (L) (BREREEEE TR 16001
hovering. * Lower the throttle curve during hovering. |
w FIEE AR ES * AT IF IR FY AR
The tail leans io one side during ¥ Failure setting of tail neutral point. * Resetl tail neutral point,
howvering, or when trim the rudder and | * EP TSR ETE * FiFEPILE
. return to the neutral, the tail lags and * The 'I.-‘f[zs.itﬂivity.pf the ayro is low. *Increase the sensitivity,
cannof stay in a control position. e e SRR IR * TS
IFHEE R O — 2R - SRS EEE
%%E%'Jﬁ;i?nﬂj F EEELLEE - #iF
Sensitivity of FETATERHLE L -
the gyro
[PIRiERRE . .
The tail wags left and right during flight | The sensitivity of the gyro is high. Decrease the sensitivity.
at hovering or full speed. IR EAEERS TS
(SO R IHP R E R A S e ORI -

% If the problem is still there even after tried abuue,fstnp ﬂying_and consult to your seller or experienced pilot.
AT L FEREE DA EISIRET « BIENE I RTMAEEe i EiE R R 28 - -

35




a
=
=
E
=
=
=
E

36



No. Code No. Name Specification Cluantity Remarks
1 HF10-18M Thrust bearing IE#EEE | 0 10.2% ¢ 18x5.5mm 2
2 GONHO24 Spindle bearing spacer FEHELCHED | ¢ 10x ¢ 16xTmm <
3 H50B6BO0ZZ-2 Bearing 680022 D?GEEEE_EE': o 10% ¢ 19%5mm Z
4 S0NHO0Z Metal m:;in rotor holder T i I A [ 2
5 S0NZ001 Linkage ball A(M4x5) ;EEE;«W_W_ & Bx24mm 2
6 T65032 Socket collar screw EEREHERER | M5x32mm 2
7 N10050-3 M5 Nut MoBERERIE | M5 2
8 | 90NH003 Metal main rotor housing SWEREETE | |
9 SOMNHO13 Damper rubber R | 0 9.9 o 17xTmm 2 _ |
10 SONHO05 Feathering shaft sleeve WHEET | ¢ 10.2x 0 17x21mm - 2
11 SO0NHO026 Pin FHEEGE m2.5xéﬁmm 2
12 90NZ006 Socket collar screw EEASESESS | Mdbx24mm | 1
13 MN14001 M4 Mut MABEEEERE | Mg Il 1
14 T64008 Socket screw Hlﬁﬁﬁn‘é‘qﬁﬂ MdxBmm 2
15 GONHOO01 Metal head stopper Eibﬁqﬁﬁﬂ?ﬁ;ﬁﬁj}ﬁ b 40x7.5mm 1 -
16 T63010 Socket screw EHHASEER | M3x10mm 1
17 SONHO04 Feathering shaft B8 | 9 Txo 1{]}{1{}5.;“;;11 1 o
18 90NZ005 Collar screw _ %Eﬁﬂiﬁ_ # | MBx16mm _ 2
20 S0ONHOT1 Metal SF Mixing arm el SFEMIEE | ¢ 7x7.5x57.5mm 2
21 50HB832Z Bearing 683ZZ OEIZTEME | o 3x ¢ Tx3Imm 4
22 50H024 Collar EERSHE | o 3x04.8x1.5mm 2 _
23 20RH022-2 Washer FH | g 3_:-: ¢ 4.8x0.3mm !
24 T53012-1 Socket button head screw FEBPHEER | M312mm 2
25 90NZ003 | Linkage ball C(M3x3.5) | BRERC(M3x3.3) | ¢ 5x8.5mm 4
26 GONHOO7 Metal flybar seesaw holder TETEEEEE | ¢ 10x ¢ 12.5%68mm 1 i
27 HMR 10422 Bearing MR10422 I*‘.HZEIJEEM?;?&_ & dx g 10x4mm 2 1
28 HMF1052Z Bearing MF10522 MPIODZZBHAE | ¢ Sxg 11.2% ¢ 10x4mm | 2
29 SONHO23 M4 collar screw M B ETE IR I‘I;M:ﬂ{]mm 2
30 SONHO08 Metal flybar control arm EEEEEEHE | ¢ 41 7x58mm 2 ~
31 SONHO09 Flybar control rod M EIRANERIETE | 9 5o d4.5x7 Tmm 2
32 T63006 Socket screw HEM7 TS | M3xBmm £
33 T74004 M4 Set screw MAEEESE | Mdxdmm 2
34 90NH025 Flybar rod TEHE | 0 4x570mm 1 :
35 GOMNHO33 Fiybar paddile B &8 1 ;et
36 T73006 M3 Set screw MALLRESR | M3x6mm 2

—- e

Specifications, contents of p_arts and availability are sﬁbject to change,
Align RC is not responsible for inadvertent errors in this publications.
APPSR E ~ RBUASHERRZABTYEHESE - ROEHE NS ILEIRIEZ
THEE - hELEREES  (TUESoRE)  BUTHEEAT -

37




/

e
NN

o

o I G
o

e T 7
e T e
] = i =
{ T =~

| ol ;
y : %"'-._ I-t""::::l ? £ . i
ol "\"-. \~\ l _--' | I I
i
e -H Hj

£, ik :
."‘m_ .
-\\_
=l m}ﬂﬂ
o
i

38




No. Code No. Name Specification Quantity Remarks
ar 90MNHO12 Metal washout control arm EEEEEGIEYE | ¢ ?xﬁ.?x;.ﬁmm 2
38 SONHO15 | _-Radius arm Radiusidig - 2
39 FMR52ZZ . | Bearing FMR52ZZ FMREZZJERR | ¢ 2X o 5%2.3mm 4_.
40 152005 | Socket screw HEAFEER | M2xdmm 4
41 50H683Z2Z Bearing 68322 BAI7IEF | o 3xo 7xX3mm <
42 50H024 Collar BEEEFE | ¢3x34.8x1.5mm 2 _
43 50H022-2 Washer ; Fo | 93x94.8x0.3mm 4
44 9ONZ002 Linkage ball E_{rﬁ3x4] FFEER (M3xd: | ¢ 5x12mm 2 :
45 T53012-1 Socket button head screw HEEATBES | M3x12mm 2 ]
46 SONHO010 I Metal washout base EEETEE | 9 14.5x22x21mm 1 N
47 ' CCPM Metal Swashplate %ﬁtt”ﬁ--’r-'—?ﬁﬁ - B 1set
48 90NZ002 | Linkage ball B(M3x4) BREED (M3xd) | ¢ 5x12mm [4
49 Q0ONHO012 Main shaft o *i | 98xa 2:{;1 E.EEn 1
50 90NHO036 Main shaft spacer(1) Fapar i | ¢12x 0 16x1mm 1 '|
a1 OONHD37 Main shaft spacer(1.2) FEEA1D | ¢12x e 16X1.2mm 1
52 GONHO38 Main shaft spacer(0.8) FEEE 0.8 | ¢12%xe 16x0.8mm 1 N
| 92-1 SONHO39 Main shaft spacer(0.5) FEHEBA 0.5 | $12%xa 16x0.5mm 1 B : - ‘{
53 90NBO37 Main drive gear(164T) 48R (1e41) | 164T 1
54 SONBO38 Autorotation tail drive gear(150T) EEE®E=+es(1507) | 1507 1
55 9ONBO043 One-way bearing shaft BEr#EEE | ¢12x¢ 15x41.5mm | 1
56 9ONBO40 One-way bearing cover BEOMECE | ¢21x9 15.8x26mm 1
57 HETEJ; _Eearing 6702ZZ EAOPTIEAE | ¢ 15x ¢ 21x4mm 2
o8 S0NBO42Z | One-way i:mar]ng collar BOfEaEsg | abx e 23x11.6mm 1
59 HFE4237 One-way bearing HOHE | ¢ 15x423x11Tmm 1
60 SONBO41 One-way bearing mount BRHETE | ¢21x$6.5x33.1mm; 1
61 T530086 Socket button head screw =EEARER | M3x6mm 6
62 T62508 Socket screw N RIZEMEER | M2.5x8mm 6
63 164027 Socket collar screw EEAGBEMESR | M4x27mm 1
64 N14001 M4 Nut MARGREERIE | M4 1

39



=)

5

40



No. Code No. Name Specification Quantity Remarks
65 50NB0O10 Starter coupling TUEREEEE | o 8x 4 10x18mm 1

66 90NBOZ22 Clutch/Start shaft EEE | @ 5x ¢ 12x82mm 1

67 T74004 M4 Set screw MR | Mdxdmm 2

68 9ONBO21 Clutch nut BI S AATEIEIE | ¢ 14x6mm 1

69 90NB020 Clutch gear BISEEEE | ¢ 7x 9 15.4%40.9mm 1

70 50B6800ZZ-2 | Bearing 680027 GAOOZZENE | ¢ 10% & 19x5mm 2

71 SONBOOTY Clutch bell Biastm | 9 51x o 56x20.5mm 1 _
72 90NBO47 Clutch liner MSEEETH | 1x@x158mm 1

3 20MNBE&957 S Bearing 69522 bORZZFHAE | & ;:u: & 13xdmm Z

74 90NBO14 -('.‘:Iut::h bearing block SRR bl R 2

e 163008 Socket screw RO EER | M3x8mm Z )
76 N10030 M3 Nut MIELREERID | M3 2 _
77 90NB033 Hex mounting bolt TURREEE | ¢ 2.5%x60.5mm 2

78 SONBO13 Fuel tank guard ek daheatic] 2

/9 90NB012 Fuel tank PR 1

80 S0NBO26 Fuel tank nipple HHFE FrgH 1

81 S50NBO30 Grommet JHFE T R L 1

62 S0ONBO44 Fuel tube HE | ¢ 2.5% 3 4.5%x70mm 1

63 SONBO27 Fuel tank sinker HEED 1

84 | 90NBOS52 Fuel tank plug i _ :

82 SOMEBO3Y Fuel line grommet MEREE | 002X ¢ TX¢ 11}{4.81'nﬁ1— 3

86 SOMNBO26 Engine mount (L) SIEEE 771 | 39.3%16x8.5mm 1

87 90NB027 Engine mount (R) SimeE (75 | 39.3x16x8.5mm 1

88 QONH028 -I'u'lain shaft block S ERE 2

89 HB69012Z Bearing 690122 ponlzismE | 9 12x ¢ 24xBmm 2

90 SONBOO1 Main frame(L) ERE R () 1 _
91 90NBOO1 Main frame(R) E SRR (T 1

D2 QONBOO4 Front frame brace HIER RS 1

H3 SONEBODS Rear frame brace R B i/ s 2

94 QONBOO3 Switch mount RIREEREMER 1

95 153008-3 Socket button head collar screw FEEFEBER | M3X8mm 24
96 90NB025 Front frame mount WY EEE 2

a7 90NBO32 Frame mounting bolt B SR 1

98 | 50NB039 Canopy spacer BaE s | ©4.8x0 11x22mm 2

99 50NB038 Canopy support pmrEmsEg | ©3x95x06.5x7.3mm| 2
100 | T53014-2 Socket screw R s | M3x14mm 2
101 SONBO53 Canopy mounting bolt S EE 2
102 | W10030 M3 Washer 3T | @ 3x 0 8xTmm 2
103 | TB3012 Socket screw E@EATEEs | M3Xx12mm 2
104 SONBO1S Servo mounting plate 1Al sE SE R | 2
105 SONBO17 Governor mount R AR ST R 1

41




No. Code No. Name Specification Quantity Remarks
106 592606 Socket button head self tapping screw *EHEREDEEH | T2.6x6mm 4
107 50NB053 Tail control arm EHEIE | 47x9x8mm 1
108 90NZ003 Linkage ball C(M3x3.5) EREEC (M3x2.3) | ¢ 5%8.5mm 2
109 50NB034 _ Eugr EEEMISE | ¢ Tx o 15.4x40.9mm 1
110 HMREE&ZZ —l' Bearing M-RESZZ MREIIZIBRA| ¢ IX 9 4.4x3mm 2
111 50H022-2 Washer - #al| ¢ 3x 9 4.8x0.3mm 2
TIE T53012-1 Socket hu;n h;a_d sc;w - FHE AR | M3x12mm 1
113 50NB0O19 Frame mounting block - #BSETER | 14x12.5xBmm 1
: 114 508072 M3 Specialty washer mﬁ.%?ﬁ_%ﬁ_ 2| ¢3xo Sxémm 2
118 TE3008 Socket screw EFER ELREE | M3x8mm 2 .
| 225 | 90NB045 Fuel tube EE| 0 2.5% 0 5x500mm 1
226 50NB043 Fuel tu; clip A HEBZAA| 26x9.8x3mm 1
—22?' -_FEDNBD-;I Fuel tube clip B - HEEREATE| 33.5x9.8x3mm 1
228 | 50NBOS4 Fuel filter B | 3 Way 1
229 | 50H137-2 Main blade holder EM?@@E’%&?@#%TE_Exﬁﬂx15mm 1
230 | K10378 Hook and Loop Tape HiHTE | 15%x250mm - a
231 | K10379 Hook and Loop Tape BT Eﬂﬂﬂmm -
232 | K10365 Hook and Loop Tape JEitiis | 54x28mm 3set

42




s

43



No. Code No. Name Specification Quantity Remarks |
I ;E 90NBOO6 Receiver mount PR RE 1
i 17? SONBO33 | Hex mounting bolt FUESERT ©2.5x60.5mm 6
118 T53008-3 Socket button head collar screw =EEFATEWERS| M3x8mm 10 ]
119 O0NBOS3 uEa;J;m:un;m;b;t - %ﬁﬁgfgu_ - 2_ T~
120 T73015 ;et_screw_ - LRI Ei;&’_nm— - L_-_12_ T
121 J QDN_BEFI - j|En;ne_éln}o;_er_£L}: ::: : : F'_Iﬁj"ﬁlﬁ;'?:_,l_ - 1_ |
122 SONBO10 '| Engine fan cover (R) SIREABE L) | 1 |
123 9ONBOD8 N En;i-n;fanr S _-f—%?ﬂ.%—__ - ’1_ il N il
124 SONBOOS Engmef;ln:m;t_h__-J'—Fgﬁgl_ﬂlé;;;?—’r‘_-*__JT—_F__-___—__
125 90NBO19 __(':Ech - e ¢22x 0 48x16mm 1
.i_‘l 26 _TE4_EJD8—-1 N Socket head spring screw EEANEEERRY | M4xBmm 2
I_12_‘.i’ N T63012 B Socket screw SENTEEE | M3x12mm 2 1
_’1 2_8 154005 Socket button head screw &?Eiﬂwﬁﬂaﬁ#&l Mé4x5mm 4
_-'1 2_*;3_ ) S0NBO16 | Elevator servo mount AR AR | 1
130 592614 " Socket button head self tapping screw ¥EEH}T.‘%I§RE§.¥-.1T2.Ex14mm i |
r131 90NBOZ8 | Aileron lever TOETIER 2 -
_132 Q{]NEGE | Linkage ball C(M3x3.5) HIEEC (M3x2.20) | ¢ 5x8.5mm 6 - _J
: 133 50BMRO5Z7 ]IEearing NMR952Z (LERYRE 1 E ¢>5x¢>9x:;m_ N : n B 5
134 9ONBO30 ll:nrttroi shaft collar - __,_,._. iﬁbﬁﬁ@ ;f:i?ixgﬂi' 1 ; ‘
| 135 90NBD29 | Control shaft EEHE | ©4.7X ¢ 5x98mm 1
| 136 50H022 Washer - B Eo] | ¢ 3x¢ 5.5%0.3mm | 2
137 T53006 Sncket:_utt;in Eea_iscr_rev:_ = ;aam;%@m M3x6mm |1 2
138 S0NBO22 Elevator arm - __HEEPTJ% - | 1
139 | 90NBO24 Elevator lever FHE SRS | 1
140 \ SONZ003 |Linkage bail C(M3x3.5) - T:_K_‘Elifrﬂ:;a ) | JSxESr:m 2
| 141 T74004 V4 Set screw - M LR I _M4x4mm 1
142 HF683ZZ Bearing FEEEZZ FEB3IZERE | ¢ 3X & TX3mMm 2
143 T53008-2 Socket button head screw Y EEAEER | M3xBmm 2
144 GONBO34-1 Elevator ball link HBEERE 1
145 T63012 Socket screw HERNESEH | M3x12mm 1 -
146 QDNE}BSH CF Euttam bracket ﬁ%ﬁl?é’i 1
147 ' T53008-3 . Soﬁeguﬂnnjezft_i cgll;isiew #Hﬂ%%i;ﬁﬂﬁ%‘#{ M3x8mm 2 - :; _- B : ll
148 50F179 Landmg skid Eﬂﬂi 200x60.25mm | 2 |
149 9ONF001 Skid pipe BIERIEE | ¢ 9x310mm | 2 l . R |
| 150 | 50F084 | Skid pipe end cap KOs R | 4 —|_- - |
| 151 | 5[]'JF13[] 1 Landing skid nut Fiﬂlia’é"’fﬁlﬂli - +4 |
| 152 | T73004 ' M3 Set screw LRI | M3xdmm 4 | '
_'153_ W10030 | M3 Washer a MIFES] | @ -3:-:{1:' g8x1mm 4 |
154 T63012 Socket screw _lﬂﬁr;liﬁﬁmﬁ M3x12mm 4
155 50F128 Antenna pipe - FIRE | o 2x ¢ 3.9x500mm 1 -
156 | W10040 M4 Washer w3 p4x0 10x1mm 4
1-?5? T640186 Socket screw -ﬂEﬁ'ﬁlﬁ%&%ﬁﬁ M4x18mm 4 N

44



No. Code No. Mame Specification Quantity Remarks
158 SOMTOO1 Tail boom mount (L) FEEEERE (7T | 1
159 SOMNTO02 Tail boom mount (R) RERTH () 1
160 GONB033 Hex mounting bolt ISR | & 2.5%60.5mm 4
161 9ONTO07 Long umbrella gear T 1
162 20T67012Z Bearing 670122 GIOLZ7E0E | & 12% ¢ 18xdmm 2
163 Front drive gear assembly et o 1set
164 S50NBG85Z2Z Bearing 69522 SORIZENE | ¢ O ¢ 13x4mm 2
165 T53014-2 Socket screw Sles N TEEE | M3x14mm 4
166 N10030 M3 Nut MadskEERE | M3 4
167 T53008-3 Socket button head collar screw EEEFA7TESETH | M3xBmm 8

45




No. Code No. Name Specification Quantity Remarks
168 50T125-1 | Tail control guide EERFEER 3
160 | 9ONTO12 Tail boom 2% | ©20.3x & 21.5x785mm | 1
170 90NTOZ28 Tail rudder control rod B EEETHEIESEL | ¢1.96x778mm B ;| o
171 | 90NZ035 | Ball link - mmm | 2 = = -
172 9ONTOZ24 3K CF Horizontal stabilizer S e 1
173 | 9ONT023 3K CF Vertical stabilizer HESmEEY 1
174 | 90NTO025 Stabilizer mount(Upper) KEBEEE(L) 1
175 | 90NTO26 | Stabilizer mount(lowery X TEEEET | 1
176 50B072 M3 Specialty washer MIERET | 03x 4 832mm 4
177 T63022 Socket collar screw HEASTHBERER | M3x22mm 2
178 163026 _LSO_Eket screw ERABER MExEEi_mm__ - _____2 R
179 | Torque tubeset _ﬁ@é&ﬁj?_ﬁﬂ . 1
180 | 50T193 | Torque tube bearing holder ERSEREE | ¢ 14x 0 20.7x13mm 2 - i
181 90ONB031 Frame mounting bolt waREd 1
182 9ONTO29 Tail boom brace EEZEE | ¢ 3X ¢ 6x600mm 2
183 90NTDO5 Tail boom brace end EERZEHER | 4
184 | W10040-1 M4 Washer MiEE | ¢ 4x ¢ 10xTmm 4 |
185 | T64016 . | Socket screw HEATAERE | Mdx16mm 2 !
186 T64012 Socket screw EEASEES | MAx1Z2mm 2
187 o Torque tube drive tail unit EREE & 1
188 AONTO11 Vertical stabilizer mount EEREEE 1
189 | 9ONTO14 Metal plate(L) SEEAER | 0 12%22.5%37mm EN I
190 | QONTO15 Metal plate(R) =2EEGAIR | ¢ 12x22.5x37mm 1 =
191 O0NTO17 Aluminum bolt EwBETEE | ©6.5x 0 8x29mm 1
192 90NTO16 Control arm mounting bolt EZFIEETE |6x14x20.5mm 1
193 Tail rotor shaft assembly A 1
194 | HMR126ZZ | Bearing MR126ZZ NR126778 % | ¢ 6x 0 12x4mm 2
195 T53008 Socket button head screw EEMAEER | M3x6mm 6
196 | T52506 Socket button head screw LEEMSEER | M2.5X6mm 1
197 QONTO06 Tail rotor cﬂtrnl_:'arm__ - EaEIEFILE 1 |
198 | 9ONTO18 Collar EEHISEE | 03x04.96mm : '
199 | 50H6837Z Bearing 68322 6837788 | © 3x 0 7x3mm 2 - T
200 | 50H022-2 Washer Ea | ¢ 3x94.8x0.3mm 2
201 T63020 Socket collar screw HEATBRHESES | M3x20mm 1
202 | 90NZ004 Linkage ball C(M2x5) BEEC (W7x5) | o 5x10mm )
| 203 | N10020-1 M2 Nut v2EE | M2 B 1
204 AQONTO21 Slide shaft ESHEE 1
205 | 9ONTO019 Bearing holder ESHNRE 1
206 | 9ONT020 Collar | EoHERE | 1
207 | HMR128zz | Bearing MR128ZZ HR1287788% | 8x & 12x3.5mm 3
208 | 90NZ003 Linkage ball C(M3x3.5) ISR (M3x3.5) | ©5x8.5mm 1
209 | 90NTO22 T type arm EEssE | 1 l
210 | 50T105-1 Control link = BHERE 2 | - |
211 | 50T106 | Collar A RESEAE. | ©2x 9 3xdmm 2 |
212 | 50T127 | Collar B =EEESER | 02x03x3mm 2 -
213 | T12008-4 Collar screw s | M2x8mm 4 i
214 | T52008 Socketscrew ~ E@:AsA®H | M2X8mm 2
215 | 507171 | Tail rotor holder IR - 2
216 | 507172 Tail rotor hub ERRTRE 1
217 50TMR105Z2Z-1 rﬂearing MR105Z2 MR1057 7883 | @ 5x © 10x4mm 2 -
218 | 50TF510M | Thrust bearing (E#FF | © 5x o 10x4mm 2
219 VW10030-1 : Washer 5 | ¢ 3x o 8x0.6mm 2
220 | T63008 | Socket screw BEASEES | M3x8mm 2 I
221 | T74004 M4 Set screw M4 IEE g S | Mdxdmm 1 o
222 KU110016 3K CF Tail blade WMEREREE 2 o
| 223 | T63020 Socket collar screw EBEATEBERH | M3x20mm 2
224 | N10030 M3 Nut AL EE | M3 2

46



www.align.com.tw

Specifications & Equipment/A81& B2 {5

Length/# B K: 1335mm

Height/f## 5 =:450mm

Main Blade Length/ZEE£:690~710mm

Main Rotor Diameter/F e EEX:1562~1602mm

Tail Rotor Diameter/EjEZEBE£:281 mm

Engine Pinion Gear/5|Z X &: 20T

Autorotation Tail Drive Gear/ESE&) F&5: 150T

Drive Gear Ratio/ggiR{Ea)[L:8.2:1:4.64(E:M:T)

Fuel Tank Capacity SHfE S & : 630cc.
Weight(Without Power System)/Z2#£ & : Approx 3.2kg

A
i Ea |E
8 ,!:J Ei o
¥
< 1562~-1602mm > < 13356mm -
[P ral=s o : AR =] Ca By=]]

ALIGN CORPORATION ULIMITED MADE IN TAIWAN Part1 Aug.2008 cooass



